L/N

MES

OPERATOR MANUAL

Version 21

HYPERpitch

PLEASE NOTE

Read this manual before operating the machine.
Visit www.laigames.com for support.




/N

GAMES

Correspondence regarding this machine should be addressed to
your closest LAl Games office, or LAl Games Distributor.
For contact details, refer to the back page of this manual.

© LAl Games

Copyright Notice:

Authorization is hereby provided to you to copy this manual in its
entirety provided such copies are used for non-commercial
purposes and solely for use with LAl Games products. This
authorization is specifically conditioned to include all legends,
copyright, proprietary and other notices which appear herein are
unaltered on any and all copies you make.



Table of Contents

SAFETY PRECAUTIONS. ... .ottt bbb 7
INTERNAL WARNING LABELS AND NOTIFICATIONS......ovtiiiiiiiiiiiiieciriecrtcc e 8
MAINS VOLTAGE WARNINGS......ooitiiiiiiiiiiiiicttc ettt sra e s rae e 8
COIN DOOR WARNINGS ....oiiiiiitiiiiiiiieiiite ettt st st s s e e e s ara e e s s sarae s 8
PINCH POINT WARNINGS.......otiiiitiiiiiiin s 9
FUSE WARNINGS .....oiiiiiii e s 9
CARD READER INSTALLATION NOTIFICATIONS .....coociiiiiiiiiiiiiiiiiiiiiec s 9
MACHINE INSTALLATION AND INSPECTION ...ciiiiiiiiiiiiieiiiieie ettt 10
PARTS DETAILED....ciiiiiiiii ittt ettt sre e s s sbe e e s s e e e s e snreeas 11
LONG CABINET ..ottt aba e s s aaa s 11
SPLIT CABINET ..ottt s sab e 11
ASSEMBLY INSTRUCTIONS ..ottt s 12
TOOLS REQUIRED ...ttt bbb 12
ST E P S et e e e s e e s ae e e s s enan e e s snee 12
IMPORTANT NOTICE ...ttt ettt ettt sra e s s et e e s sra e e e sanrae e e sanneeesas 43
INTRODUCGTION ....oiiiiiiiiii ittt b e s bbb s e s ab b e e e ssabae e e e 43
DESCRIPTION ..ot iitiiiiiiiiii ittt a e s s abs e e s s aba e e s abae s 43
PACKAGING ....oiiiiiiiiiiiii e 43
CONTENTS -ttt ettt e s s e e s e e s s e e e s s b e e e s s bt e e s senreeessnbeeesenrenes 43
SPECIFICATIONS ...ttt ettt e st e st e e s amb et e e s nbe e e e s anrae e e sanbaeeesannnneenas 44
ELECTRIC SUPPLY ...ttt ettt e st e s mr e e e s s b e e e s s mrenessnnenes 44
LOCATION REQUIREMENTS.....oiiiiiiiiiiiiiiiiii it 44

BILL VALIDATOR REQUIREMENTS ....oiiiiiiiiiiiiiiiniiiiiciitinic e 44
WEIGHT AND DIMENSIONS......ttiiiiiiiiiiiiiii ittt sara e 44

KEY POINTS. . ettt ettt ettt et e e e e s e e st e e s mn e e e s nnr e e e s nr e e e s nreeesenreeesannenes 45
GAMEPLAY AND MODES ..o oottt ettt et e s e s s e e e st e s s e e e e samre e e e sannreeesannneeenan 46
OBUECTIVE ettt ettt ettt st e s s e e s e e e s mr e e s s mr e e e s e mr e e e e smneeessmreeesenrenes 46
HOW TO PLAY oottt bbb s e e s s aba e e s saba e e s snbae s 46
ATTRACT MODE ...oiiiiiiiiiii ittt bbb a e s s ba e e s sbas e e ssabae e e e 46
PLAY IMODE ...ttt b s e s a e s s a e s nra s 46
OPERATION ...ttt ettt ettt e st e e st e e st e e e s emr e e e s s mr e e s s amr e e e s s mre e e s s mreeesemreeesenneneeennnenes 46
GAIME SETTINGS ... ettt ettt s ettt e s st e e s et e e s n s e e e e s mr et e s s mne e e e smnneeesannneeesannneeenan 47



AUDITS o 50

OUTPUT TEST ettt ettt sa et st a e e bbbt e s s sba e e e ssba e e e ssbae e e ssbaeeesas 51
INPUT TEST ..ttt e e s r et e e s s s e et e e e e s s s nbbeneeeeesssnas 51
REAR COORDINATES TEST ..ttt 52
GAME HISTORY L.ttt et e e e s s s ea e e e e e s s s naraeeeee s 53
ERRORS ..ttt ettt 53
MAINTENANCE AREA ...ttt st ba e s s s e e s eba e e saaba e e e sanae e e e 56
PLAYER PANEL ACCESS.....co ottt ittt ettt aba e s s ra e s s sra e s s irae s 56
PLAYER PANEL PART DESCRIPTIONS ......uviiiiiiiiiiiiiiniiic ittt 56
COIN/TICKET ACCESS ...ttt ettt sttt ettt sttt ettt et ea bt eb e sbe s bt s et et eneeseebesbeabeneens 59
COIN/TICKET PART DESCRIPTIONS.....cutittrteieteuieiteteriesteste ettt ese st ssesbe st s st e ss e eseesesseneennes 59
BALL JAM ACCESS — SIDE OF PLAYFIELD ....eeviiiiiiiiiieteeeeeee ettt 61
BALL JAM ACCESS — INSIDE PLAYFIELD ..cciuuitiiiiiiie ittt 61
SERVICE AREA. ... ettt e e e s st e e e e e s s s bbb e e e e e e e s s snnbaaeeeeeessnas 62
REAR PLAYFIELD ACCESS - BELOW TARGET ....cooviiiiiiiiiiiiiiiiii i, 62
REAR PLAYFIELD PART DESCRIPTIONS ....ooiiiiiiiiiiiiiiiiiiciiiii s 62
THROW SENSOR/TARGET SENSOR ACCESS .....ooiiiiiieierieeiteie ettt et et st eeeseesatestesaeeneesaesaeeseesneeneas 63
REAR CABINET ACCESS.... ttieiiteee ettt sttt ettt s s e s s e s s e e e s s e e e s s srene s e snnenes 63
REAR CABINET PART DESCRIPTIONS ...ttt ettt 64
PREVENTATIVE MAINTENANCE ....ooiiiiiiiiiiiiiiiiiiin i 65
EXTERIOR ...ttt aba s 65
LAIMPS Lo aba s 65
INTERIOR .ttt et e e st e e s e e e e s e mre e e s e mreeesemreeessnrenes 65
FB216 FIRMWARE UPDATE PROCEDURE ......cciiiiiiiiiiiiie ettt 66
TOOLS REQUIRED ...ttt sttt e e s amna e e s enae e e snnneee e 66
CHECKING FOR FAT32 FILE SYSTEM (WiNndOWS).....ccccoerieneniiesienieeienieetesie sttt st 66
FORMATING A MICRO SD CARD (WiNQOWS) ......ccueeieiniintiiiniieiesieeiesie sttt ettt 66
UPDATE INSTRUCTIONS ..ottt saba e s 67
NEW JERSEY COMPLIANCE.....ccetiiteteiiieiee ettt ettt e st e s s e e s e e e s e e e e smne e e e samneeeesannneeenan 68
OPERATION ...ttt ettt ettt st e s e e e st e e s m e e e e e s mr e e e e s nn et e e s mneeeesnreeeesnneneesannnneenan 68
FIRMWARE SETTING ..ottt ettt et et e e s e e s s e e s s e e s s sanene s s smneneesennenes 68
HARNESS INSTALLATION ...ttt ba e 69
REMOVING EXISTING COIN HARNESS. .......coiiiiiiiiiiiiiiiiiintciric e 69
RELAY ENABLE HARNESS INSTALLATION ..cooiiiiiiiiiiiieeeieee et e s e s e s 70



TESTING PROCEDURE ..ottt 71

WIRING DIAGRAIMS ..ottt s ba e s s ba e s s sra e e s s eara e e s ssarae s 72
MECHANICAL DRAWINGS ....cciiiiiiiiiiiiiieee ittt ettt re e e e s s s s sr et e s e e e s e s snnnnee 90
LONG CABINET MAIN ASSEMBLY ....euiiiiiiiiiiiiiititee ittt ettt e e e 90
SPLIT CABINET MAIN ASSEMBLY ...coiiiiiiiiiiiiiiiiiiiiitt ettt 91
SPLIT CABINET REAR ASSEMBLY ....oeviiiiiiiiiieiiiiiicittic ettt 92
SPLIT CABINET REAR MAIN Y-SPLIT ASSEMBLY ...cciviiiiiiiiiiiiiiiiiciiitcirtc e 93
SPLIT CABINET MID FRAME ASSEMBLY ..ottt 94
SPLIT CABINET REAR FRAME ASSEMBLY ....otiiiiiiiiiiiitiieieieiitteec ettt 95
LONG CABINET REAR ASSEMBLY ....cciiiiiiiiiiiiiiiiiiiiiiiiin et 96
LONG CABINET REAR FRAME ASSEMBLY .....ocoiiiiiiiiiiiiiiiiiiiin it 97
SPLIT CABINET REAR CHASER ASSEMBLY ..ottt 98
LONG CABINET REAR CHASER ASSEMBLY ..ottt 99
SPLIT CABINET MID CHASER ASSEMBLY ....ociiiiiiiiiiiiiiiiiiiiiiiii s 100
LONG CABINET MID CHASER ASSEMBLY ......ouiiiiiiiiiiiiiiiiiiiicc it 101
FRONT CHASER ASSEMBLY...coiiiiiiiiiiiiiieii ittt ettt e e s re e e e e s 102
FRONT BALL PROTECTION AND CHASER MIDDLE SIDE COVER ASSEMBLIES.........ccccoovieeiiiieeennnne 103
FRONT RIGID FRAME ASSEMMBLY ....ciiiiitiiiiiiiite ittt et e s e e s e s snee e e s nnee 104
REAR RIGID FRAME ASSEMBLY ...ttt e s e e s 105
VERTICAL RECEIVER REAR ASSEMBLY ...coivuiiiiiiiiiiiiiiiiiiiciiin e 106
VERTICAL TRANSMITTER REAR ASSEMBLY ..ccoiviiiiiiiiiiiiiiiiiiiiii e, 107
HORIZONTAL TRANSMITTER REAR ASSEMBLY .....oiiiiiiiiiiiiiiiiiiiiiiiicicc s 108
HORIZONTAL RECEIVER REAR ASSEMBLY ....oeiiiiiiiiiiiieeeeeee e 109
FRONT VERTICAL RECEIVER ASSEMBLY .....uuiiiiiiiiiiiieieeeete ettt 110
FRONT VERTICAL TRANSMITTER ASSEMBLY ...ttt 111
LIGHT BOX ASSEMBLY 1 ..ciiiiiiiiiiiiiiiiiiiiiiiiicn ittt sias e sana e e 112
LIGHT BOX ASSEMBLY 2 ....niiiiiiiiiiiiiiiiiiiiic ittt sna e sana e e sanns 113
CABINET FRAME ASSEMBLY .....oviiiiiiiiiiiiiiiiciiiicincint et 114
FRONT CABINET ASSEIMBLY ...coitiiiiiiiieee ittt e s e e e s e e s sme e e s sneee e s s ameneesnanee 115
CABINET TOP COVER ASEMBLY ...cciiititiiiiiiteieieie ettt et e e e s meee e s smreee s mneeesesmnenes 116
NOISE FILTER, SPEAKER, SPEAKER CROSSOVER AND TWEETER ASSEMBLIES........cccocvieeiiiiieennnee 117
BALL HOPPER AND DB BOX ASSEMBLIES .......ccoiviiiiiiiiiiiiiiiiiiiiiciniccinecc e 118
COIN DOOR AND TICKET DOOR ASSEMBLIES .....ccooviiiiiiiiiiiniiiiiiriiccccc e 119
BLANK TICKET DOOR ASSEMBLY ....ceiiiiieieiiiieeeierieee sttt e st e st ee s sree e e s smee e e s sneeeessneeeessneneessanee 120



POWER SUPPLY AND REAR CABINET BASE ASSEMBLIES ......cccooviiiiiiiiiiiicis 121

PCB BASE ASSEMBLY ...ttt st 122
BALLGATE MOTOR BRACKET ASSEMBLY ...ttt 123
MOTOR BRACKET GATE ASSEMBLY ...oviiiiiiiiiiiiiitee ettt 124
RIGHT-HAND AND LEFT-HAND SCORE DISPLAY FRAME ASSEMBLIES.........ccccoviviiiiiiniiiiiiiiiecis 125
VIBRATION MOTOR ASSEMBLY ....coiiiiiiiiiiiiiiiiiic ittt 126
HEADER DISPLAY ASSEMBLY ..cciiiiiiiiiiitiiiiiiic ittt ssra e 127
CREDIT AND SCORE DISPLAY ASSEMBLIES .....euviiiiiiiiiiiiiicriccric et 128
HIGH SCORE / BEAT AND WIN TICKET ASSEMBLIES......c.cetrtrieriinieieieinieeiesie st sne e 129
ACCURACY AND SPEED DISPLAY PANEL ASSEMBLIES ......ccociiiiiiiiiiiiiiii e, 130
MARQUEE AND FRONT DISPLAY ASSEMBLIY .....oviiiiiiiiiiiiiiieet ittt 131

MARQUEE ASSEMBLY ...ttt e 132



SAFETY PRECAUTIONS

The following safety precautions and advisories used throughout this manual are defined as follows.

WARNING: Disregarding this text could result in serious injury.
CAUTION: Disregarding this text could result in damage to the machine.
NOTE: An advisory text to help understand.

PLEASE READ THE FOLLOWING

WARNING: Always turn OFF Mains AC power and unplug the game before opening or
replacing any parts.

Always grasp the plug, not the line cord, when unplugging the game from
an electrical outlet.

Always connect the Game Cabinet to a grounded electrical outlet with a
securely connected ground line.

Do Not install the Game Cabinet outdoors or in areas of high humidity,
direct water contact, dust, high heat or extreme cold.

Do Not install the Game Cabinet in areas that would present an obstacle in
case of an emergency, i.e. near fire equipment or emergency exits.

Do Not place containers of liquid on any surface of the machine, especially
those near electrical components

CAUTION: Always use a Digital Multimeter, logic tester or oscilloscope for testing

integrated circuit (IC) logic PC boards. The use of a continuity tester is not
permitted.

Do Not connect or disconnect any of the integrated circuit (IC) logic PC
boards while the power is ON.

Do Not use any fuse that does not meet the specified rating.

Do Not subject the game cabinet to extreme temperature variations.
Reliability of electrical components deteriorates rapidly over 60 °C.



INTERNAL WARNING LABELS AND NOTIFICATIONS

MAINS VOLTAGE WARNINGS

Risk of Electric Shock.

Disconnect all power
before servicing.

Shock Hazard.
Do Not Open.

Refer servicing
to service personnel.

If operated with a coin mechanism,
this appliance is not to be operated
without a NRI G.13 (or equivalent)
Coin Mechanism.

If operated with a DBA,
this appliance is not to be operated
without a MARS AE2611 (or
equivalent) Dollar Bill Acceptor (DBA).

without a NRI G.13 (or equivalent)

A DANGER

Risk of Electric Shock.

Shock Hazard.

< Do Not Open.
Disconnect all power £
before installing coin or Refer servicing
credit mechanism, to service personnel.




PINCH POINT WARNINGS

FUSE WARNINGS

Pinch Point
Hazard.

These warnings are located near the fuses installed in the machine.

A CAUTION

For continued protection
against risk of fire,
replace only with a fuse
of the same type and
having same electrical
rating.

MAIN FUSE MAIN FUSE

Intended for use with

credit sy

//\ NOTES FOR OPERATION WITH A CARD SYSTEM /I

1. DISCONNECT THE TICKET MECHS IF OPERATING
ELECTRONIC TICKETS ONLY.

2. IF THE CARD SYSTEM WILL DISPENSE PAPER
TICKETS, THEN PERFORM THE FOLLOWING STEPS:

+ CONNECT THE CARD SYSTEM TICKET HARNESS
(LOCATED IN THE MAIN CABINET INSIDE THE TICKET
DOOR) INLINE WITH THE TICKET MECHS.

+ CONNECT “TKT GAME1” TO “TICKET 1"
+ CONNECT “TKT GAME2" TO “TICKET 2"
+ CONNECT “TKT MECH1"” TO “TICKET DISPENSER 1"
+ CONNECT “TKT MECH2" TO “TICKET DISPENSER 2"




MACHINE INSTALLATION AND INSPECTION

When installing and inspecting HYPERpitch, be very careful of the following points and pay attention
to ensure that the players can enjoy the game safely.

e Be sure to turn the power OFF before working on the machine.

WARNING: Always turn OFF mains power before removing safety covers and refit all safety

covers when work is completed.

e Make sure the power cord is not exposed on the surface (floor, ground, etc.) where people walk.

e Check that the rubber glide feet levellers are set correctly on the floor so that the game cabinet
is level and stable.

e Always make complete connections for the integrated circuit (IC) logic PC Boards and other
connectors. Insufficient insertion can damage the electrical components.

e Only qualified personnel should inspect or test the integrated circuit (IC) logic PC Boards.

e If any integrated circuit (IC) logic PC Boards should need servicing, please contact the nearest LAl
Games Distributor (refer to the back page of this manual).

10



PARTS DETAILED

LONG CABINET

ASSY-Hyper Pitch Header

Chaser Intermid
Connect-1- COATED —B/

ASSY-Front Chaser Mid

ASSY-Front Rigid Frame

ASSY-Header Display

ASSY-ChaserLight_Front

ASSY-Rear Rigid Frame

Ny
ASSY-Rear Chaser
AssY-Ball direction 1

E ASSY-Side Cover 5

Assy-Light Box

ASSY-Front Ball Protection
Assy-Score Display RH
ASSY-Rear MAIN Cabinet

ASSY-External Rigid Support
Assy-Score Display LH

ASSY Front Cabinet
ASSY-Display Arm LH

ASSY-Display Arm RH

Chaser Intermid, IBaIIDirectionZRH I I Ball Direction 2 LH J
| ASSY-Front Chaser Mid | Connect-1- COATED >

2%
ASSY-Rear Chaser /

ASSY-Hyper Pitch Header

ASSY-Side Cover 5
ASSY-Header Display

| ASSY-Front Rigid Frame |

Assy-Light Box

| ASSY-External Rigid Support

| ASSY-Front Ball Protection l'\

ASSY-Back Cabinet Frame

ASSY-Side Cover 5

Assy-Score Display RH

i
!

( I ASSY-External Rigid Support |

I ASSY-Display Arm LH | | Assy-Score Display LH I

ASSY-Chaser Light Front

ASSY-Display Arm RH

ASSY Front Cabinet

11



ASSEMBLY INSTRUCTIONS

TOOLS REQUIRED

e 1IxAllen Key 2.5mm

e 1xAllen Key 3mm

e 1x Wrench 8mm

e 1x Wrench 10mm

e 1xWrench 17mm

e 1x Phillip Screw Driver

STEPS
LONG CABINET

1. Unpack the game and dismount all of the parts from the rear cabinet.

SIDE
PLASTIC
COVERS

NN AN AR AN

LIGHT BOX
ASSEMBLY

CAUTION: Thelight box assembly should be supported before cutting the plastic straps to prevent it from falling

backwards.

During unpacking take care not to scratch or damage any parts during carrying and pulling of parts.
Be careful not to scratch the chaser’s internal side plastic cover when pulling parts from the wooden
platform.

WARNING: When removing the front cabinet (A) from the machine it is suggested to use 3 people.
Weight is approx. 115lbs (53kg).

WARNING: When placing the game into its permanent position, please ensure there is adequate space
for players to safely pitch a ball.

NOTE: Mounting screws and bolts have been pre-installed in their final positions. Be sure to remove
mounting screws and bolts prior to lifting objects into place.



13

Remove the hex bolts as shown below. Do the same procedure at the opposite side of the
frame.

Pull out and discard the wooden platform together with the brackets, and put aside the 4x
hex bolt to use for the next assembly step.

-
-
-
.
-
-
-
-
-
-
-
-
-
-
»)

. Take out the remaining hex bolt as shown below, do the same for the opposite side of the

frame.




14

5. First, lift the rear chaser assembly and hook into place.
6. Use back the same hex bolts to secure the sides, do the same from the opposite side of the
frame.

7. Next, lift the front chaser assembly and hook it into place.
8. Reuse the same hex bolts to secure the sides, do the same from the opposite side of the
frame.

\

A\

:] FI'ING POINTS




CAUTION: Due to the frames weight take care in dismounting the rear frame from the pallet

in making sure that it will not fall on its side and cause serious injury

9. Unlock all four sets of caster wheel.
10. Dismount the games rear frame from the pallet to prepare for the next step.

11. Before proceeding to the next assembly steps, lock the caster wheels.
12. Locate Plastic side cover 1 and Plastic side cover 3 take out the necessary Button pan head
bolts, do the same at the opposite side.

NOTE:Refer to sequence Ato C

PLASTIC SIDE COVER 1

15



13. Locate the middle connector brackets to join the front and rear chasers, but only take out
the necessary Phillip countersunk screws before placing the connector. Repeat the at the

opposite side of the top chaser.
14. Locate the middle side covers and repeat the same process as with the mid connectors.

REAR CHASER ASSEMBLY

FRONT CHASER ASSEMBLY

15. Take out the front ball guide cover as shown, and continue to take out the internal side

cover to expose the chaser light connectors.
16. Plug in all chaser light connectors, and re-assemble the side cover and ball guide cover.

NOTE:Refer to sequence Ato C

16



17. Take out the screws from the rear side of the frame as shown.
18. Locate and take out the screws from the ball direction guide.

19. Position and assemble the ball direction guide using the same screws from the previous
step.

REAR RIGID FRAME
ASSEMBLY

17



18

21. Insert the harness into place, making sure that it will not be jam or pinched when the rigid
frame is rested into the frame.

22. Align the rear rigid frame and slide it into position, secure the frame using the same screws
taken out from the previous steps.

NOTE:Refer to sequence A to C

23. Prepare to install the rear target lightbox by taking out all the fasteners as shown below.
24. Position and slide in the lightbox assembly, resting it on the support brackets.
25. Secure the lightbox and reuse the same fasteners taken out from the previous step.




26. Insert lightbox harness into the lower rear access hole of the rear cabinet, and open the PCB
bottom cover to access the internal PCB and connectors.

27. Plug all connectors in place by referring carefully to the harness labels and making sure they
are in the proper location. Replace the bottom cover.

28. Locate target harness cover and assemble to secure the harness.

NOTE:Refer to sequence Ato C

I FORREAR RIGID FRAME

I FOR LIGHTBOX ASSEMBLY

[ TARGET HARNESS COVER |

29. Locate the front rigid frame pipe support.
30. Take out all fasteners and assemble the support frame.

19



31. Prepare the front rigid frame by taking out all of the fasteners shown below.
32. Insert the harness into place, making sure that it will not jam or be pressed when the front

rigid frame is rested on the pipe support.
33. Secure the rigid frame and reuse the same fasteners to assemble.

NOTE:Refer to sequence A to C

34. Take out the hex bolt fasteners from the front of the rear cabinet frame and the rear of the

front cabinet as shown below.
35. Open side access covers and put all fasteners aside.

SIDE ACCESS COVER |

| SIDE ACCESS COVER |

20



21

36. Take out the both of the small side covers and another set of screws on both sides of the
cabinet.

37. Position, align and push the front cabinet into place untill it’s in contact with the rear frame.

38. Secure it using the same hex bolt fasteners removed in the previous step.

39. Replace the two small side covers and secure the front chaser assembly.

SMALL SIDE COVER

40. Locate the bottom rigid frame support brackets and assemble in place.

41. Take out hex bolt fasteners front the side of the cabinet, align, and assemble the display
arm.

42. Repeat the same procedure on the opposite side of the cabinet.

B
]
)
-3
-3




43. Prepare the side display assembly by taking out the hex nuts.
44, Insert the harness into the display arms and into the cabinet.
45. Secure it using the same hex nuts. Repeat the same procedure on the opposite side of the

cabinet.

46. Take out all of the hex bolt fasteners at the area of assembly.
47. Locate the top marquee. Align and assemble it using the same fasteners removed in the

previous step.

22



NOTE: Make sure that the harness for the Marquee is positioned in the correct place before assembly

of the top header takes place. See next page for image.

48. Locate the top header. Align and assemble using the same fasteners.
49. Secure in the side support bracket by taking out the existing screws on the cover and
assemble it back into place.

MARQUEE
SIDE SUPPORT BRACKET |
TOP HEADER

23



50. Plug in the connector for the marquee by referring to the matching connector.
51. Plug in the connectors for the top header by referring to the matching connector.
52. Locate grounding stud and connect the grounding cable for the the top header.

MARQUEE

|
|

“L'. o |

,i

-I FRONTTOP COVER

TICKET DOOR COINDOOR

24



54. Plug in all connectors at the front top cover area for the following:
A. Rear chaser lights assembly
B. Front chaser light assembly
C. Player panel

FRONT TOP COVER
AREA

55. Plug in all connectors at the coin door area for the following:
D. Front rigid frame and header
E. Side display LH

56. Plug in all connectors at the ticket door area for the following:
F. Side display RH

TICKET DOOR AREA COINDOOR AREA

|

25



57. Plug in all connectors at the rear cabinet right hand access opening for the power
connectors.

58. Close the cabinet front top cover.

59. Locate the front ball protection cover and take out all of the fasteners at the area of
assembly.

60. Secure the cover and reuse the same fasteners to assemble.

61. Power up and test the game.
62. Install both rear cabinet side access covers.

26



WARNING:

WARNING:

NOTE:

CAUTION:

SPLIT CABINET

1. Unpack the game and unload the parts from each pallet

. ;
|
-

>
> 2
‘ ’ >

i \"

d ¢

S

Rigid Frame

Weight is approx. 115lbs (53kg).

for players to safely pitch a ball.

When removing the front cabinet (A) from the machine it is suggested to use 3 people.

When placing the game into its permanent position, please ensure there is adequate space

Mounting screws and bolts have been pre-installed in their final positions. Be sure to remove

mounting screws and bolts prior to lifting objects into place.

backwards.

The light box assembly should be supported before cutting the plastic straps to prevent it from falling

During unpacking take care not to scratch or damage any parts during carrying and pulling of parts.
Be careful not to scratch the chaser’s internal side plastic cover when pulling parts from the wooden

platform.

27



2. Remove the hex bolts as shown below, repeat the same procedure at the opposite side of

the frame.
3. Pull out and discard the wooden platform together with the brackets, and put aside the 4x

hex bolt to use for the next assembly step.

Wooden platform
to be discarded

4. Unlock all sets of caster wheels and dismount the games rear frame from the pallet to
prepare for the next step.

ASSY-Mid Cabinet
= ASSY-Back Cabinet

CAUTION: Due to the frames weight take care in dismounting the rear frame from the pallet
to make sure that it will not fall on its side and cause serious injury.

28



Remove the 2 hex bolts per side (M10x20mm) and lift up the chaser assembly; hook into

place for both cabinet assemblies.
Reuse the same hex bolts to secure the sides and repeat the procedure on the opposite side

of the frame.

Chaser
assembly

CAUTION: Due to the chaser weight, take care in mounting the chasers to the 2 cabinet structures

29

shown, by making sure that it will not fall on its side and cause injury.

7. Unlock the caster wheels and move the two assemblies (mid and back cabinets) together.
Set the height level using the leveling foot. Refer to the image below; the expected step
height at the playfield area between the mid and back cabinets is 6 mm, with the back
cabinet being the higher one. Mount the bracket track frame joiner plates (1 per side) using

the 6 pcs M10 Hex bolts supplied per bracket.

Leveling on playfield




8. Before proceeding, lock the caster wheels.
9. Assemble both ball direction parts (left hand and right hand) to the rear chaser assembly
using 6 pcs M4 per part.

Rear chaser

Ball Direction 2 RH

2 d

10. Assemble plastic side cover 1 and plastic side cover 3 using the M4x15mm (18 pcs) button
pan head bolts supplied. Repeat the procedure on the opposite side.

L <

NOTE: Refer toimagesAto C

Plastic side Cover 3

Plastic side Cover 1

30



11. Locate the middle connector brackets to join the front and rear chasers, but only take out
the necessary Phillip countersunk screws before placing the connector. Repeat the at the
opposite side of the top chaser.

12. Locate the middle side covers and repeat the same process as with the mid connectors.

| REAR CHASER ASSEMBLY |

| CHASER MIDDLE SIDE COVER |

>\ -4

A

\‘ \\\'

I FRONT CHASER ASSEMBLY

13. Take out the front ball guide cover as shown, and continue to take out the internal side
covers (2 pcs per side) to expose the chaser light connectors.

14. Plug in all the chaser light connectors and the two connectors on each side of the cabinets
and assemble back the side covers and ball guide cover.

NOTE:Refer to sequence Ato C

31



32

15. Remove the screws from the rear side of the frame as shown.
16. Locate and take out screws from the ball direction guide.
17. Position and assemble the ball direction using the same screws from the previous step.

REAR RIGID FRAME
ASSEMBLY




33

19. Insert the harness into place, making sure that it will not jam or be pinched when the rigid
frame is rested into the frame.

20. Align the rear rigid frame and slide into position. Secure the frame using the same screws
removed in the previous steps.

NOTE: Refer to sequence Ato C

21. Prepare to install the rear target lightbox by taking out all the fasteners as shown below.
22. Position and slide in the lightbox assembly, resting it on the support brackets.
23. Secure the lightbox and reuse the same fasteners removed from the previous step.




24. Insert lightbox harness into the lower rear access hole of the rear cabinet, and open the PCB
bottom cover to access the internal PCB and connectors.

25. Plug in all connectors in place by referring carefully to the harness labels and making sure
they are in the proper location. Replace the bottom cover.

26. Locate the target harness cover and assemble to secure the harness.

NOTE: Refer to sequence Ato C

I FORREAR RIGID FRAME

[ FOR LIGHTBOX ASSEMBLY

I TARGET HARNESS COVER I

27. Locate the front rigid frame pipe support.
28. Take out all the fasteners and assemble the support frame.

34



29. Assemble the front light chaser to the front rigid frame using the fasteners already prepared, as

shown below

30. Prepare the front rigid frame by taking out all of the fasteners shown below.
31. Insert the harness into place, making sure that it will not jam or be pressed when the front

rigid frame is rested on the pipe support.
32. Secure the rigid frame and reuse the same fasteners to assemble.

35



33. Take out the hex bolt fasteners from the front of the rear cabinet frame and the rear of the
front cabinet as shown below.

34. Open side access covers and put all fasteners aside.

SIDE ACCESS COVER |

35. Take out the both of the small side covers and another set of screws on both side of the
cabinet.

36. Position, align and push the front cabinet in place untill it’s in contact with the rear frame.

37. Secure it using the same hex bolt fasteners removed in the previous step.

38. Reassemble the two small side covers and secure the front chaser assembly.

SMALL SIDE COVER

36



39. Locate the bottom rigid frame support brackets and assemble in place.
40. Take out the hex bolt fasteners from the front the side of the cabinet, align, and assemble

the display arm.
41. Do the same procedure on the opposite side of the cabinet.

FEiT5 ET3ET 4]

42. Prepare the side display assembly by taking out the hex nuts.

43. Insert the harness into the display arms and into the cabinet.
44. Secure it using the same hex nuts. Repeat the procedure on the opposite side of the cabinet.

37



45. Take out all of the hex bolt fasteners at the area of assembly.
46. Locate the top marquee. Align and assemble it using the same fasteners taken out from the
previous step.

NOTE: Make sure that the harness for the Marquee is positioned in the correct place before
assembly of the top header takes place. See next page for image.

38



47. Locate the top header. Align and assemble using the same fasteners.
48. Secure the side support bracket by taking out the existing screws on the cover and assemble
it back into place.

MARQUEE
SIDE SUPPORT BRACKET |
TOP HEADER

49. Plug in the connector for the marquee by referring to the matching connector.
50. Plug in the connectors for the top header by referring to the matching connector.
51. Locate the grounding stud and connect the grounding cable for the the top header.

MARQUEE

TOP HEADER

39



52. Open the front cabinet top cover, ticket door and coin door.

FRONTTOP COVER

{
FEADER WLRE

TICKET DOOR COINDOOR

53. Plugin all connectors at the front top cover area for the following:
A. Rear chaser lights assembly
B. Front chaser light assembly
C. Player panel

FRONT TOP COVER
AREA

40



54. Plug in all connectors at the coin door area for the following:
D. Front rigid frame and header
E. Side display LH

55. Plug in all connectors at the ticket door area for the following:
F. Side display RH

TICKET DOOR AREA COIN DOORAREA
T TRy Al 1]

41



42

57. Close the cabinet front top cover.
58. Locate front ball protection cover and take out all of the fasteners at the area of assembly.
59. Secure the cover and reuse the same fasteners to assemble.

60. Power up and test the game.
61. Install both rear cabinet side access covers.



IMPORTANT NOTICE

parts.laigames.com.

INTRODUCTION

Congratulations on your purchase of HYPERpitch by LAl Games. We hope you take the time to read
this manual and learn about the many features and user-friendly adjustments that can be made to
fine-tune the game for maximum earning potential.

DESCRIPTION

HYPERpitch is an exciting strength and skill-based game. Players put their speed and accuracy to the

test by pitching a ball at the bullseye as fast as they can.

PACKAGING

CONTENTS

43

1x HYPERpitch unit

1x Operator manual

4x Coin door keys

1x Optional NRI harness

1x Coin door blanking plate

2x EMBED card reader mounting
plates

1x Single coin plate

1x Double coin plate

1x Plastic Polish #2 fine scratch
remover

1x Main power plug

2x Spare mains fuse

2x Internal Fuse 2A

To guarantee the successful operation of your game, please ensure
that you operate it with LAl Games brand HYPERpitch balls only.
These balls have been specially designed to dispense faster which
increases both the playability and earning potential of the game.
These balls are available for purchase on our website at

2x Internal Fuse 3A

2x Internal Fuse 4A

1x Allen Key 2.5mm

1x Allen Key 3mm

1x Wrench 8mm

1x Wrench 10mm

1x Wrench 17mm

1x SanDisk Micro SD Card — 8GB

12x HYPERpitch balls

12x JST receptacle contact (SYF-01T-
P0.5)

12x JST plug contact (SYM-01T-P0.5)
12x JST terminal crimp (SXH-001T-
P0.6)

1x Bullseye Bonus Decal Sheet



SPECIFICATIONS
ELECTRIC SUPPLY

e Mains Power Cable: 3-wires with PE, conductor size - 18 AWG. 3 x 0.75mm?
(Cord can be chosen by operator to ensure compliance with
local, regional, and national standards and regulations)

e Amps at 110VAC: 4.7A

e Amps at 220VAC 2.2A

o Watts: 600W

e Voltage: 110-240VAC

e Mains fuse Size: M205

e Mains fuse 110VAC: 6A

e Mains fuse 220VAC: 3A
LOCATION REQUIREMENTS

e Ambient temperature: 5C-40C

e Ambient humidity: Low

e Ambient U.V. radiation: Very low

e Vibrations level: Low

e Altitude: <2000m (6,562 ft.)
BILL VALIDATOR REQUIREMENTS

e Volts: 110~220V

e Magazine Size: Up to 1000 bill capacity

e Loader Type: Up stack

WEIGHT AND DIMENSIONS

e Weight: 492kg (1084lb.) (with packaging, long version)
o Weight: 542kg (10911b.) (with packaging, split version)
o Weight: 445kg (981lb.) (without packaging, long and split versions)
e Height: 2224mm (87.6") (excluding header)
e Height: 3000mm (118.17) (including header)
e  Width: 1163mm (45.8%)
e Length: 3034mm (119.47)
1117mm / 44" 3034mm / 119.4"

5,
%
=
= .
o
€ >
£ )
o -~
! £
& } £
-4 2 N
Wl @ MK
2| ¢ S8
£
44 E| § £
o~ - wn
w8 =
1162.45mm / 45.8"




KEY POINTS

Beat Score/Accuracy \/, 7 ) Jackpot Tickets/MPH

Total Round Score

Speaker

Single Player Button _ i : Double Player Button

P1 Card Reader Area Qi = o ) 5 P2 Card Reader Area
P1 Round 1 Score == % T A _ §%— P2 Round 1 Score

P2 Round 2 Score

P1 Round 3 Score P2 Round 3 Score

P1 Total Score P2 Total Score

Ticket Dispense Exit

Coin Credit Entry

Ball Vend Area

Pitching Area

HIGH SCORE

I
1= =) I

Note that the header display fields (shown above) will change, based on the configuration of your
unit.

WARNING: When placing the game into its permanent position, please ensure there is adequate space
for players to safely pitch a ball.

45



GAMEPLAY AND MODES

OBJECTIVE

Throw the ball the fastest and most accurate to win the Jackpot and Bonus Tickets. 3 bullseyes in
one game by a single player will payout the bonus prize. Beating the high score will payout the
jackpot prize.

HOW TO PLAY

e Insert credit

e Select game mode

e Ballis released

e Throw ball at center of target

e Speed and Accuracy are combined to form a score

e 3 rounds for each player

e Tickets are dispensed based on total score/jackpot/bonus won
e Game over

ATTRACT MODE

Attract mode provides a visual and audio display while the game is not being played.

PLAY MODE

HYPERpitch has two play modes. The standard Coin Play mode, where a coin or coins are inserted,
or Free Play mode, where no coins are necessary.

COIN PLAY

Coin Play mode is entered from Attract mode, by inserting coins in any of the two coin slots on the
front of the machine cabinet, then following the instructions in the “How to Play” section.

FREE PLAY
Free play can be set in one of three ways:
e Entering the operator menu by pressing the red TEST button, then entering the game
settings. From here, enter free play settings and turn free play mode on.
e For asingle free game, just press the green SERVICE button once.
e Push and hold the white UTILITY button for 5 seconds. This is a temporary free mode, and
the game will return to normal when reset.

OPERATION

Press the red TEST button to enter the operator menu. Menu items are shown below.

e Error Mode e Input Test
e History e QOutput Test
e Audits e Version

e Program Settings

46



10.

11.

47

Coin 1 Coins per Credit Default 1, Adjustable 1 — 20
Sets the number of coins that need to be inserted in exchange for each game credit.

Coin 1 Games per Credit Default 1, Adjustable 1 — 20
Sets the number of games granted for each credit.

Coin 2 Coins per Credit Default 1, Adjustable 1 — 20
Sets the number of coins in coin mech 2 input that need to be inserted in exchange for each
game credit.

Coin 2 Games per Credit Default 1, Adjustable 1 — 20
Sets the number of games granted for each credit from coin mech 2 input.

Common Coin Default Off, Adjustable On / Off

If the setting is ON, coin 1 and coin 2 contribute to the same coin pool. If the setting is off, they
are counted separately.

This setting is only active is P20, Card System, is set to off.

This setting is not available in New Jersey firmware.

Card System Default On, Adjustable On / Off
Activate or deactivate the card system on the machine.

Payment Prompt Default Tap to Play, Adjustable Insert Coin / Insert Credit / Insert Cash / Swipe
Card / Insert Card / Tap to Play

Specifies the LCD message that is shown to the player prompting them to insert payment to play
the game. If the Card System setting is set to ON then only card related prompts are available.

If the Card System setting is OFF then only cash/coin related prompts are available.

Free Play Default Off, Adjustable On / Off
Sets if the game requires a credit to start playing. If set to on, the game can be played for free.

Prize Type Default Ticket, Adjustable Off / Ticket / Coupon

Defines the type of prize given to the player. This only affects how the jackpot number and
tickets owing number is displayed.

If set to "off" then no prize is paid out.

If set to "tickets" then prize numbers shown on displays are the same as the number of tickets
dispensed from the mech.

If set to "coupons" (1 ticket = 2 coupons), then prize numbers displayed to the player double the
number of tickets dispensed from the mech.

In New Jersey firmware, and Free = OFF, the OFF option for this setting is not available.

Points per Ticket Default 100, Adjustable 0 -1000

Sets how many points are required to dispense 1 ticket from the mech. Hidden if Prize Type is
set to OFF.

Note that when set to O, players will not be awarded prizes based on their score, only Jackpot
prizes and Bullseye prizes will be awarded.

Maximum Tickets Default 300, Adjustable 1-1000
Sets the maximum number of tickets allowed to be dispensed based on the game score.



12.

13.

14.

15.

16.

17.

18.

19.

20.

21.

22.

48

Mercy Tickets Default 5, Adjustable 1-500
Set the number of mercy tickets that are paid out at the end of the game, regardless of player
score.

Mercy Payout Default Off, Adjustable On Credit / On Start / After Game / Off

Sets when mercy tickets will be paid out.

If set to "off" then no mercy tickets are paid out.

If set to “on credit” then the mercy tickets are paid out when the game is credited.

If set to “on start” then the mercy tickets are paid out when gameplay begins.

If set to “after game” then the mercy tickets will be paid out after the game has completed. Note
that with this setting, mercy tickets are ONLY paid out if the player score does not reach the
level of the “Number of Score per Tickets” setting.

In New Jersey firmware, this setting is not adjustable, and is set to After Game.

High Score Default 4000, Adjustable 0-9999
Current value of the high score. Beating this value will cause the Bonus Tickets / Bonus Credits to
pay out.

Reset High Score Default Power On - 4000, Adjustable Power On — 0-9999 / Never
Sets the reset value on power up to a specific value or can be set to never reset.

Jackpot Prize Type Default Ticket, Adjustable Credit / Ticket / None

Jackpot Type Default Fixed, Adjustable Dynamic / Fixed
Sets if the high score is dynamic or fixed. If a dynamic high score is beaten, the high score Is then
updated with the new score. If a fixed high score is beaten, it remains the same value as before.

Jackpot Start Value Default 500 Tickets / 1 Credit, Adjustable 1-5000 Tickets / 0-1 Credits
When a jackpot is paid out, it gets reset to this value. If the Bonus Type is set to credit, only a
single credit is paid out.

Jackpot Increment Default 1, Adjustable 1-100 Tickets / 0-1 Credits

The Bonus Tickets value will be increased by this value every time a game is played, and the High
Score is not beaten.

If set to 0, then the jackpot will not increment.

If Bonus Type is set to credit, the maximum value of this setting is 1.

Jackpot Max Value Default 1000 Tickets / 1 Credit, Adjustable 1-5000 Tickets / 0-1 Credits
Sets the maximum value that an incrementing jackpot can reach before stopping.
If Bonus Type is set to credit, the maximum value of this setting is 1.

Bullseye Ticket / Bullseye Credits Default 50 Tickets / 1 Credits, Adjustable 0 — 5000 Tickets /
0 — 1 Credits

Hidden if Bonus Type is set to none.

If Bonus Type is set to ticket, this sets the number of additional tickets awarded if the bullseye is
hit for every throw.

If Bonus Type is set to coupon, any ticket text is changed to coupon.

Gameplay Volume Default 4, Adjustable 0-10
Controls the volume of the game during gameplay. Gameplay volume also applies to the
operator menu. 0 is mute.



23.

24,

25.

26.

27.

28.

29.

49

Attract Volume Default 3, Adjustable 0-10
Controls the volume of the game during attract mode. Attract volume also applies to error voice
overs. 0 is mute.

Attract Interval Default 3 minutes, Adjustable Off, On, 2m, 3m, 4m, 5m, 10m, 30m
Controls the delay between the attract mode audio loop repeating.

Voice Language Default English, Adjustable English / Japanese
Sets the language of the in-game voice overs, and the error message alert voice overs.

Throw Duration Default 12, Adjustable 12 — 20
Configure how many seconds the player has to throw the ball.

Speed Units Default MPH, Adjustable MPH / KMPH

Configure whether the game measures in Miles Per Hour or Kilometres Per Hour.
Note: This will change the score multipliers from the target rings.

If your target multipliers are 32x, 16x, 8x, 4x, 2x, your game should be set to MPH.
If your target multipliers are 16x, 8x, 4x, 2x, 1x, your game should be set to KMPH.

Coin Inhibit Pol Default Low to Enable, Adjustable Low to Enable / High to Enable

When set to Low to Enable, set the polarity of the coin inhibit signal low to inhibit the attached
payment device. If set to High to Enable, set the polarity of the coin inhibit signal high to inhibit
the payment device.

Error Message Alert Default Display & Audio, Adjustable Display & Audio, Audio Only, Display
Only, Off

Controls how the game indicates an error has occurred. Errors can be shown on the display
and/or with an error voice message that is played through the speakers or hidden completely.



10.

11.

50

Total Coins 1

Shows the number of coins inserted on COIN1
input.

Total Coins 2

Shows the number of coins inserted on COIN2
input.

Total Service Credits

Shows the number of times the service

button was used to issue 1 credit to the game.

Single Player Games

Shows the total number of single player
games played.

Two Player Games

Shows the total number of two player games
played.

Bonus Count

Shows the number of times the game bonus
was paid out.

Total Games Played

Shows the total number of games completed.
Average Tickets Per Game

Shows the average number of tickets won
from each game.

Average Score Per Player

Shows the average score based on every
game played.

Games Per Bonus Payout

Shows how many games were played on
average between bonus payouts. If no
bonuses have been won, this will show 0.
Average Jackpot Payout

Used when incrementing jackpots are
configured. Displays the average jackpot paid
out to the player. This will automatically reset

12.

13.

14.

15.

16.

17.

18.

19.

20.

21.

22.

to 0 if the Bonus Type game setting is
changed.

Highest Speed

The fastest ball throw speed recorded.
Average Speed

The average ball throw speed recorded.
Total Throws

The total number of balls throw. This may be
greater than the sum of Target Hit and Bad
Throws due to the front sensors being
blocked incrementing this value.

Hits — Region 1

The percentage of throws that landed on the
bullseye.

Hits — Region 2

The percentage of throws that landed in
region 2.

Hits — Region 3

The percentage of throws that landed in
region 3.

Hits — Region 4

The percentage of throws that landed in
region 4.

Hits — Region 5

The percentage of throws that landed in
region 5 (outer ring).

Bad Throws

The percentage of throws that did not hit the
target.

Bonus Count (Bullseye)

Shows how many times the bonus for hitting
three bullseyes was awarded

Games Per Bullseye Bonus

Shows how many games on average were
played between each bullseye bonus payout.



All Outputs

Flash all lamps, run all 7 segment displays, chase lights, player lamps and round lamps.
Ball Dispenser

Dispense a single ball from the dispenser.

Ticket Dispenser

Dispense a single ticket from both ticket mechs.

7 Segment

Counts on all 7 segment displays from 0 to 9, then shows the display number on each
display. This can be used to verify that each display is wired correctly.

Lights

Runs all lighting channels individually. Cabinet lighting from chase light 1 = chase light 10 -
FB215 Output 11 - FB215 Output 12— FB215 Output 13- FB215 Output 14— FB215
Output 15; player lamps and round lamps.

Sounds

Play all sounds in sequence.

Max Load

Runs all outputs at the same time at maximum power. All 7 segment displays are set to
8888, audio plays, all motors run, and all lamps are turned on.

Coin Inhibit

Checks the payment device state. If ‘UNINHIBIT’, it means the payment device is unlocked. If
state is ‘INHIBITED’, the payment device is locked.

When the Input Test is running, the display is updated, and an audio indication is given when the

inputs have changed. To test multiple inputs at once, choose the ALL INPUTS selection. The

following tests state the status of the individual input, along with the quantity of triggers, on the LCD

screen.

51

Coin1 e Utility button
Coin 2 e Front sensor
Single-player button e Rear sensor
Two-player button e Rear Coordinates
Up button e Ball gate sensor
Down button e Ticket 1 notch
Left / Service button e Ticket 2 notch

Right / Test button



This test can be used to ensure the rear target board sensors are accurately reporting positioning

data to the FB216.

If the connection check fails when entering this menu, there is an issue in the connection between

the rear sensors and the FB216.

The below image can be used to ensure that hits at specific points on the target are reporting their

position accurately.

Note that the values on your target board may change, depending on the version of the game you

own.

NOT USED —p 0 N

52



This menu lists the data on the last 10 game plays. Each entry lists five pieces of data:

e SPL/DPL-Single player or double player game

e P1-—Player one’s score

e P2 —Player two’s score

e T1-The number of tickets paid out to player one

e T2 —The number of tickets paid out to player two

The following errors can occur during normal operation. The display will update when the error

occurs and automatically clear when the fault condition is removed.

Name

BTN 2Player Jam

BTN 1Player Jam

Coin 1Jam

Coin 2 Jam

BTN Up Jam

BTN Down Jam

BTN Right Jam

BTN Left Jam

BTN Utility Jam

53

Cause

The “Double Player” button has
been held for too long.

The “Single Player” button has
been held for too long.

The coin switch has been pressed
for a long period of time.
The coin switch has been pressed
for a long period of time.

The “UP” button has been pressed
for more than five seconds.

The “DOWN” button has been

pressed for more than five seconds.

The “ENTER” button has been

pressed for more than five seconds.

Service button has been held for
too long.

Utility button has been held for too
long.

Solution

Release the button to clear. If
the issue persists, check that the
button is not damaged. Replace
button if necessary.

Release the button to clear. If
the issue persists, check that the
button is not damaged. Replace
button if necessary.

Release the coin sensor to clear
the error.

Release the coin sensor to clear
the error.

Release the button to clear. If
the issue persists, check that the
button is not damaged. Replace
button if necessary.

Release the button to clear. If
the issue persists, check that the
button is not damaged. Replace
button if necessary.

Release the button to clear. If
the issue persists, check that the
button is not damaged. Replace
button if necessary.

Release the button to clear. If
the issue persists, check that the
button is not damaged. Replace
button if necessary.

Release the button to clear. If
the issue persists, check that the
button is not damaged. Replace
button if necessary.



Sensor Front Jam

Sensor Rear Jam

Too many triggers happening at the

front sensor within a period of
time.

Too many triggers happening at the

rear sensor within a period of time.

e Clear any obstruction to the
sensors

e clean sensor area

e Check fuse (pg.38)

e Check sensor wiring and
connections

e Troubleshoot sensor board by
swapping it with a known
working board (rear sensor)

e Replace faulty IR board

o Clear any obstruction to the
sensors

e Clean sensor area

e Check fuse (pg. 38)

e Check sensor wiring and
connections

e Troubleshoot sensor board by
swapping it with a known
working board (front sensor)

e Replace faulty IR board

The following are errors that occur that can be viewed and cleared in the operator menu.

Name

Ticket 1 Error

Ticket 2 Error

Tickets Owed
New Jersey firmware
only

Ball Disp Jam

54

Cause

Player 1 side has either run out of
tickets or the dispenser is jammed.

Player 2 side has either run out of
tickets or the dispenser is jammed.

Ticket vending has been
interrupted by either an error or
power loss.

Ball dispenser was not able to
successfully dispense a ball and the
ball dispense sensor is blocked.

Solution

Refill the tickets and ensure there
is no jam. The game will
automatically pay out remaining
tickets if there is activity on the
ticket sensor.

Refill the tickets and ensure there

is no jam. The game will

automatically pay out remaining
tickets if there is activity on the
ticket sensor.

Check the ticket mechs to ensure

there are no jams, and there are

tickets present.

e Clear the tickets by viewing the
error in the errors menu and
holding the Utility button

e Vend the tickets by viewing the
error in the errors menu and
pressing the right button

e Clear ball obstruction

e Clean/check the dispense
sensor and wiring

e Check fuse (pg. 38)

e Replace sensor



Ball Disp Empty

History Error

Sound Error

Audits Error

PSET Error

Version Error

55

Ball dispense sensor not detecting
ball. Possible reasons:

e Cabinet out of balls

e Balls jammed

e No power to ball dispenser

¢ Ball dispense motor issue

The CPU cannot read or write to its
on-board EEPROM history data or
is receiving errors during
communication with the EEPROM.

Sound hardware initialization

failure. Possible reasons:

e No power to FB225

e No data coming from FB225

e SD card is not present in Rasp Pi

e Corrupt sound file on SD card in
Rasp pi

The CPU cannot read or write to its
on-board EEPROM resettable
audits or is receiving errors during
communication with the EEPROM.

The CPU cannot read or write to its
on-board EEPROM program
settings or is receiving errors during
communication with the EEPROM.

Major version change.

e Check the cabinet for balls

e Check that the motor is
receiving 12VDC during Motor
Run Test

e check fuse if no power (pg. 38)

e Check set screws on jaw
coupler and motor shaft (pg.86)

Clear the error by viewing it in

the errors menu and pressing the

right button.

If the error still occurs, the IC is

faulty and needs to be replaced.

e Clear the error by viewing it in
the errors menu and pressing
the right button

e Check connections on FB225

e |f no power, check wiring, fuse

e Replace sound file

Commonly seen following a

firmware update.

Set all audits to default by

viewing the error in the errors

menu and pressing the right

button. See “Clearing Audits”

section below to clear audits at

any time.

Commonly seen following a

firmware update. Record your

current settings. Clear the error

by viewing it in the errors menu

and pressing the right button.

Adjust your settings accordingly.

If the error still occurs, the IC is

faulty and needs to be replaced.

Commonly seen following a

firmware update. Clear the error

by viewing it in the errors menu

and pressing the right button.

If the error still occurs:

e Reflash software

e Reflash new firmware file

e Revert to old firmware to see if
problem persists

e Contact support



MAINTENANCE AREA

WARNING: Be sure to read the following carefully and obey all warnings before servicing the machine

PLAYER PANEL ACCESS

FB216 Main Board | ‘ : | FB215 RGB Driver Board
AN
» FB214 Fuse PCB
@ @’ o
4

N —=

I
Operator Panel < ’ Amplifier
e

! FB225 Sound Hat
| LCD Display l | Power Switch | & Raspberry Pi

PLAYER PANEL PART DESCRIPTIONS

POWER SWITCH

This power switch removes power to the power supply and the DBA
connection. This switch does NOT remove all mains voltage inside the
cabinet.

WARNING: ALWAYS turn OFF mains power and unplug the game in order to fully power
down the unit for any internal service or cleaning.

FB216 MAIN BOARD
Main board that operates the inputs and outputs for the game. See page 52 and 53 for the wiring
drawing. See page 45 for firmware installation steps.

FB225 SOUND HAT & RASPBERRY PI

This PCB and Raspberry Pi are used in conjunction to provide the sound for the game. See wiring
drawings for more information.

Note that Raspberry Pi 3 and 4 can be used in HYPERpitch. A sticker on top will indicate if a
Raspberry 4 is in use. If no sticker is present, a Raspberry Pi 3 is in use. This will impact which image
file should be used if the sound image needs to be reinstalled. Only image files with RPI4 in the file
name should be used with Raspberry Pi 4.

56



FB214 FUSE PCB

Fuses the various 12VDC components in the cabinet. See page 51 for the wiring drawing.

WARNING: ALWAYS turn OFF mains power and unplug the game before replacing any
fuses. ALWAYS use the correctly rated fuse.

|ﬁﬁ@1ﬁamﬁnmumlmu

“2} N‘J IILIJ ||“| m &

20 19 18 17 16 15 14 13 12 11

L T

1 | single player/double player button lamps, P1 “Throw 1" display 11 | Sound amp, speaker lighting

2 | P1“Throw 2" display 12 | “speed”, "Accuracy”, “Beat”, and “Win Tickets” lighting
3 | P1“Throw 3" display, Cein door area 13 | Header display surround lighting

4 | Operator panel, P1 “Total Score” display 14 | Right side header lighting

5 | P1display area lighting 15 | FB225 sound hat

6 | P2 “Throw 1” display, P2 “Throw 2" display 16 | Front sensors

7 | P2 "“Throw 3" display, P2 “Total Score” display 17 | P2 display area lighting

8 | FB226 and rear sensors 18 | Ticket1

9 | "Hyperpitch” header lighting, left side header lighting 19 | Ticket2

10 | “Beat”, “Score”, “Win Tickets” displays 20 | Ball gate motor, shaker motor, dispense sensor

FB215 RGB DRIVER BOARD
Controls and fuses the alternating RGB lighting on the cabinet. See page 55 for the wiring drawing.

P16 P15 P14 P13 P12 P11 P10 P9 P8 P7 P6 P5 P4 P3 P2 P1

Tmmmm

,u ‘\‘\
i

il
‘zﬂijl ]

1| Light chaser ring #1 (Front) 9 Light chaser ring #9

2 | Light chaser ring #2 10 | Light chaser ring #10

3 | Light chaser ring #3 11 | Target region light #1 (Bullseye)
4 | Light chaser ring #4 12 | Target region light #2

5 | Light chaser ring #5 13 | Target region light #3

& | Light chaser ring #6 14 | Targetregion light 88

7 | Light chaser ring #7 15 | Target region light 45

B | Light chaser ring #8 16 | Ball exit light

57




OPERATOR PANEL / SERVICE CONTROLS

| Up button | ‘ Test button — enter/select/right |

Coin meters

" _ TICHET 1  TICKET 2 i ’

| Service button — exit/left/service credit =) & |
AEnTEern | 013113 Ticket meters

|

\.. o :
q\ Utility button — see functions below ‘

Down button

Press the green SERVICE/BACK button to issue a service credit from attract mode. Press and hold the
green SERVICE/BACK button to enter temporary Free Play Mode. This will remain in place until
machine power is reset.

Press the red TEST/ENTER button to enter the operator menu from attract mode.

When in the operator menu, use four up/down/left/right buttons to navigate through the menu.

UTILITY BUTTON FUNCTIONS

1. Free Play Mode
Continuously holding down the Utility button while in attract mode will put the game into a
temporary free play mode. The game will revert back to regular play following a power cycle.

2. Clearing Audits
Continuously holding down the Utility button while in the AUDITS MENU will clear all
resettable audit data.

3. Resetting to Factory Defaults
Continuously holding down the Utility button while in the MAIN MENU will revert all
program settings to factory defaults.

4. Clearing Owed Tickets Only applicable to New Jersey firmware
If tickets are owed, they can be cleared by viewing the Tickets Owed error in the ERROR
MENU and holding the Utility button.

5. New Jersey Mode
Continuously holding down the Utility button while in the VERSION MENU will change the
machine to New Jersey Mode (NJ Mode).

COIN/TICKET METERS

Meters will increment for each coin inserted and each ticket paid out. Meters are under firmware
control and are not directly connected to the mechanisms.

58



COIN/TICKET ACCESS

Ticket mechanism access

COIN/TICKET PART DESCRIPTIONS

TICKET MECHS

Tickets won are paid out from two ticket mechs. Being a
2-player game, tickets are paid out on the mech
corresponding to the player. Player 1 tickets are paid
out on ticket mech 1 and player 2 tickets are paid out
on ticket mech 2. The exception being when the “Card
System” game setting is set to ON. If a 2-player game is
played by crediting only a single player position, then all
tickets are paid out on that players ticket mech.

Coin/DBA access

Connections are available through a standard 4-way Molex receptacle. Deltronic DL-1275 mechs are

installed by default.

Shell part number:
Molex 03-09-1042

Pins:
Molex 02-09-1119 (loose)
Molex 02-09-1117 (chain)

PIN1 =NOTCH
PIN2 = GND
PIN3 = DRIVE
PIN7 = 12VDC

TICKET HOLDER

Ticket holders for this unit were specially designed to allow for easier ticket stocking. To stock

tickets, loosen the wing nuts, lift up on section A, and then rotate it toward you. Once the tickets

have been loaded, rotate section A away from you and push down to put back into place. Then

retighten the wing nuts. Each holder can hold a maximum of 4000 tickets. Do not overfill tickets

above the top of the holder.

When Finished

4

To Fill Tickets

I

59



COIN MECHANISM / BILL ACCEPTOR / CARD SYSTEM

Credits can be inserted via a coin mech, bill acceptor and/or card system connection.

By default, the coin door contains a micro switch connected to the COIN2 input for crediting the
machine. A 6-way Molex connector has been installed on the coin door which can be optionally
used to make adaptors for most electronic coin systems and comparators. See connector pin-out

PIN1=GND

PIN2 = COIN1 input
PIN3 = 12VDC
PIN4 = GND

PINS5 = COIN2 input
PIN6 = 12VDC

UNIVERSAL CARD LINK CONNECTION

9-pin Universal Card Link connectors are located on both player scoring

panels to the left and right of the cabinet. For easier installation, there has E
been additional ticket mech harnessing added to the card reader area. See

Card Reader Installation instructions below.

CARD READER INSTALLATION

Follow the instructions on the UCL/Ticket labels located in the areas below in order to install card
readers on the unit.

CARD SYSTEM CONNECTION
(SEE ALSO TICKET DOOR HARNESS)

TO TICKET MECH, 4
PAPER TICKETS {UucL

//\ NOTES FOR OPERATION WITH A CARD SYSTEM /N

1. DISCONNECT THE TICKET MECHS IF OPERATING
ELECTRONIC TICKETS ONLY.

2. IF THE CARD SYSTEM WILL DISPENSE PAPER
TICKETS, THEN PERFORM THE FOLLOWING STEPS:

+ CONNECT THE CARD SYSTEM TICKET HARNESS
(LOCATED IN THE MAIN CABINET INSIDE THE TICKET
DOOR) INLINE WITH THE TICKET MECHS.

+ CONNECT “TKT GAME1” TO “TICKET 1"
« CONNECT “TKT GAME2" TO “TICKET 2"
+ CONNECT “TKT MECH1” TO “TICKET DISPENSER 1"
« CONNECT “TKT MECH2" TO “TICKET DISPENSER 2"

60



BALL JAM ACCESS —SIDE OF PLAYFIELD

B F ©  WARNING: Pinch Hazard
These two areas are not
connected which could lead to

Ball jammed

at the front ’ /;Am -
i movement. Avoid inserting
~ J0BA : :
fingers or resting body parts on
this area.
@

"
e "

BALL JAM ACCESS — INSIDE PLAYFIELD

WARNING: MOVING PARTS - ALWAYS turn OFF mains power and unplug the game

before removing the ball return cover.
Always take caution when entering the tunnel of the playfield and DO NOT

STEP on the ball return cover.

Remove the cover
by removing 2 bolts

Access to the
channel

61




SERVICE AREA

NOTE: Be sure to read the following carefully before servicing the machine.

WARNING: It is advised that anyone using this section for repairing or modifying any of the
components of the game should be a qualified technician, having at least a
basic knowledge of digital components, integrated circuits and electricity.

REAR PLAYFIELD ACCESS - BELOW TARGET

FB213a Receiver

FB226 Controller PCB Target RGB Connections

[ | |
REAR PLAYFIELD PART DESCRIPTIONS

FB226 CONTROLLER PCB
Controls the inputs/outputs from the target sensors. This is located at the rear of the cabinet
underneath the target area. See page 68 for the wiring drawing.

FB213 A/B INFRARED RECEIVERS/EMITTERS

Located at the front and rear sides/top/bottom of the playfield area. The FB213B emits infrared
beams that are sensed by the FB213A. Blocking this beam will send a signal to the FB226 and FB216.
There is a total of 7 emitters and 7 receivers installed in the cabinet. See page 65 and 68 for the
wiring drawing.

62



THROW SENSOR/TARGET SENSOR ACCESS

\\
N FB213b Emitter

FB213b
Emitter

FB213a Receiver

REAR CABINET ACCESS

WARNING: MOVING PARTS - ALWAYS turn OFF mains power and unplug the game

before accessing this area.

WARNING: HIGH VOLTAGE - ALWAYS turn OFF mains power and unplug the game
before accessing this area.

[P —)
]

_ [}

‘ Power Supply

-
| ’ -

‘
~, l— o TR

-

63



REAR CABINET PART DESCRIPTIONS

POWER INLET/MAINS SWITCH

The power inlet is a standard IEC inlet socket with a mains power switch, located at the rear of the
machine. There is a main power fuse internal in this IEC socket. Use the steps below when replacing
fuses.

WARNING: ALWAYS turn OFF mains power and unplug the game before replacing any

fuses.
ALWAYS use the correctly rated fuse.

Pull forward
3 l =
(o]

MOTORS

The shaker motor vibrates the ball channel to reduce the chance of balls jamming. The ball
dispenser motor dispenses one ball at a time during gameplay. You can perform a RUN TEST through
the operator menu to test that both motors are functioning. See page 67 for the wiring drawing.

POWER SUPPLY

| Adjustment pot & Power LED |

The universal AC input power supplies generates 12VDC for the entire
machine. The green LED indicates powered operation.

The power supply output voltage should be 12VDC. It can be adjusted
when necessary by turning the blue adjustment trim-pot with a small
Philips screwdriver.

Power supply rating:
. Input: 110-240VAC 6A/3A
° Output: 12VDC 50A

FB84 A/B BALL DISPENSE SENSOR

(Not pictured above) The FB84-A and FB84-B work in tandem to
detect when a ball is dispensed for each round. The sensor can be
accessed through the ticket/coin access areas, or by separating the
front cabinet from the playfield. See page 67 for the wiring drawing.

64



PREVENTATIVE MAINTENANCE

65

Regularly dust and clean the external cabinet areas as required, using a soft water-damp
cloth and mild soap.

Check for blown bulbs and replace as required.

Check all LED strips are functioning, and repair as required.

Check for any broken or damaged acrylics.

WARNING: Always turn OFF mains power and unplug the game, before replacing any

lamps.
Always replace the lamps with the same or equivalent size, wattage, and
voltage.

All button lamps are 12VDC T10 LED or equivalent.
All remaining lighting is 12VDC RGB LED strip lighting.

WARNING: Always turn OFF mains power and unplug the game before cleaning the interior

of the machine.

Regularly dust and vacuum the interior of the cabinet, taking care to remove any objects
that may have fallen.

Check and tighten all fixing hardware and fasteners as required.

Check the ball dispense sensor is clear, blow out any dust from the optical sensor.

Check the balls are clean and undamaged.

Use the provided acrylic polish and a soft cloth or buffer to buff out any scratches on the
acrylics.

Regularly clean the target area with a soft damp cloth (not wet).

WARNING: Always turn OFF mains power and unplug the game before cleaning the target

area.
Always take care when entering the tunnel of the playfield and observe the
DO NOT STEP areas.



FB216 FIRMWARE UPDATE PROCEDURE

TOOLS REQUIRED

e 1 xmicroSD card formatted as FAT32 (Size needs to be at least 2MB)

e 1 xfirmwarefile:

a) Agameupdate -forexample, HYPERpitch v3.02.003.gfw

b) Abootloader update - for example, BL_vX.XX.XXX.gfw
¢) Abootloaderupdaterupdate - forexample, BU_vX.XX.XXX.gfw

CHECKING FOR FAT32 FILE SYSTEM (Windows)

Step 1. Insert the micro SD card
in your computer.

Step 2. Open the File Browser
and right click on the SD card
drive.

Step 3. Select “Properties” to
view the General Properties of
the micro SD card.

Step 4. Follow the steps below if
the File System is anything other
than FAT32, or continue to the
Update Instructions section.

TEGH [0

2.
»

Wana,
Snare  View | OrweTooh

Clipboara Organae
« A - 166810

A Quick access
23 Oropbox
& OneDiive - H
I This P

b 16GB )
Expand

Turn on BitLocker

N

Scan with Sophos Anti-Virus.

Openin new window
Pinto Quick sccess
Give accessto

Open s Portable Device
7-Zip

CRC SHA

>
>
>
>

Inclue in Rbrary

PintoStart
Format
Eject

37 Send with Tansfer

3
FORMATING A MICRO
SD CARD (Windows)
Step 1. Insert the micro 2. E. i T
SD card in your 2 &0 J x a8 B
computer. RN T T >
Step 2. Open the File S
Browser and right click on .
the SD card drive. o e

Step 3. Select “Format.”
Step 4. Ensure the
“FAT32” is selected as the 3.
File System and click
“Start.”

Step 5. Click “OK” to
allow the memory to be cleared.

Sean with Sophos Anti-Virus

0] [ —— o > Fisueaan
- a

PntoQuick Copr  Past - Revame | Mew

aaaaaa g] Tokder e Pt

~

Type:

[ used space:
Free space:

Capadty:

w- 16GB (D) Properties

General Tools Hardware Sharing ReadyBoost Customize

x

USB Drive

File system:  FAT32

16,334bytes
15,517,859,840 bytes

16.0KB
14468

15,517,876, 224 bytes 14.4G8

Drive D:

Format 16GB (D:)
Capadity:
14.4GB
File system
FAT32 (Default)
Allocation unit size
4096 bytes

Restore device defaults

Volume label
16G8
Format options
[ Quick Format

Format 16GB (D:)

1 WARNING: Formatting will erase ALL data on this disk.

- To format the disk, click OK. To quit, click CANCEL.

X

Step 6. Re-open your File Browser and follow the steps below to complete the update.

66




UPDATE INSTRUCTIONS

67

1.

Insert the microSD cardintoyour PCorlaptop and put the .gfw file onthe microSD card. Note
thattheremustonlybeone.gfwfileonthemicroSDcard,anditmustbe locatedinthe root
directory (top level) of the card.

With the cabinet turned off, insert the microSD card into the
slotonthe FB216. See image, right.

Turn on thecabinet.

Watchthe LCDfor progress—thisshouldtakelessthan15seconds.
Dependingonthetype of .gfwfileyouareinstalling, the messages
displayed will be different.

LCD Messages
LAl Bootloader vX.XX.XXX XXX

LAI BldrUpdr vX.XX. XXX XXX

Reading <first 16 characters of the current .gfw
filename>
Flashing GameApp

GameApp Flashed

Starting GameApp

Once final message appears for the new .gfw file, it indicates the process is complete.
Once the game boots up, power off the machine and remove the SD card.
Poweronthemachineandgointotheoperatormenutoverifythattheversionofthegame
firmware installed iscorrect.



NEW JERSEY COMPLIANCE

NOTE: New Jersey harnessing is not included with each unit. To purchase, contact your distributor
or visit our webstore at parts.laigames.com. Changing only the firmware setting does not
make the unit New Jersey compliant.

OPERATION

There are a few key functionalities when running New Jersey firmware. Note that you can check if
you are running New Jersey firmware, by viewing the version label in the operator menu. If an NJ is
shown after the version number, it is New Jersey firmware.

o If power is lost during ticket vending, tickets owed will be shown when the machine is
started up.

e If power is lost while credits are on the machine, or a game is in session, the credits will be
present when the machine is started up.

e Players are not able to insert more than 2 credits per session.

e Players are not able to insert credits during ticket dispensing; credits can only be inserted
when ticket dispensing is fully completed

e When 2 credits are inserted, players can only select Two Player mode

e Some game settings are changed or inaccessible.

FIRMWARE SETTING

1. Power up the cabinet. Then enter the Operator Menu and choose Version. If NJ
mode is not enabled (image 1 below), press & hold the Utility Button while in the
Version menu until “ENTERING NEW JERSEY MODE” appears on LCD Display. The
version should now appear as it does in image 3.

OH APFLICATION
. ulu

W, B3, 6

Image 1 Image 3

2. Exit Version Menu navigate to Program Settings. Scroll through the settings until you
see “COIN INHIBIT POL” settings. Choose ONLY “LOW TO ENABLE” on “COIN INHIBIT
POL” settings to get the Relay Enable working. Exit Operator Menu afterwards.

COIN IMHIBIT POLY

FROGEAM SETTIHGS -
Lok TO EMRELE

COIN IMHIBIT POL

68



HARNESS INSTALLATION

REMOVING EXISTING COIN HARNESS

1. Unscrew the bolt on the coin door 2. Cut all cable ties installed on the
and remove the earthing terminal. existing coin door harness

3. Cut the cable ties on the coin lamp
and unplug the coin lamp connector. 4. Unplug all coin switch connections.

5. Cut all cable ties then unplug YLR 12 Way and VLR 4 Way Connector. This connection is
located just inside of the ticket mechanism access door.

69



RELAY ENABLE HARNESS INSTALLATION

3. Connect the YLR 12 Way and VLR 4
Way Connector into the Coin Door
Connection (Located in ticket door).

e P DL L
-

<8

-

-

YLR 12 WAY

5. Connect the Coin Light harness to

the Coin Lamp. This is important
for testing purposes later.

Connect the 6 Way Molex Connector
to Coin NRI Connection. Located at
the bottom of the coin door.

6. Mount the relay PCB in between
player 2 ticket holder and the coin
box.

7. Ensure that jumper cap is installed
ONLY on “L” position as shown in
image below.

8. Connect either Coin 1 or Coin 2
Switch to the cabinet (for example:
Coin 1 Switch).

9. Reinstall all earth ground points and add cable ties to secure the harnessing and any other
loose wiring. Be sure to cable tie the split loom in these two locations to reduce stress on
connections (shown on next page).

70



TESTING PROCEDURE

When testing the Relay Enable harness, pay close attention to the coin light, relay click, LED1 lamp
indicator on the Relay PCB, the “Coin Inhibit” status on the Output Test menu as well as the amount

of credits shown on LCD display while in attract mode. Follow the steps below to test for proper
harness installation.

1. Power up the cabinet with the Relay Enable Harness fully connected and let it run on Attract

Mode. Ensure LED1 lamp indicator is solid ON (as shown below right) and the coin door light
is also ON.

2. When on Attract Mode, enter Operator Menu then choose Output Test. Scroll through the
Output Test menu until you find “COIN INHIBIT”. Ensure the “COIN INHIBIT” status is
“UNINHIBITED” during Attract Mode.

OUTPUT TEST COIM IMHIEBIT

COIM IMHIBIT STATE: UHWIWHIBIT

71



Exit Operator Menu. Try to insert coin until you see “CREDITS: 1” on the LCD display during
attract mode.

Ensure that the LED1 lamp indicator on Relay PCB is still ON, and the coin door lamp still ON.
Enter the operator menu and choose Output Test. Check that the COIN INHIBIT state remains
“UNINHIBITED”.

Now exit the Operator Menu. Insert coins until you see “CREDITS: 2” on the LCD Display
during Attract Mode. The relay should click, LED1 lamp indicator on the relay PCB goes OFF,
and the coin door lamp also goes OFF (please refer to images below).

TAF TO FLAY

CREDITS 2

Enter Operator Menu, choose Output Test and find COIN INHIBIT menu. The COIN INHIBIT
status should show “INHIBITED”. This indicates that the Relay Enable Harness could work
correctly when credits are sufficient for Double Player games following NJ requirements.

\ il - I

OUTFUT TEST | COIM IF ' ‘
COIM IMHIBIT §¥é¥E}HTﬁE%£ITED

WIRING DIAGRAMS

(Next Page)

72



FOR 220-240VAC USE 3A FUSES
FOR 110-120VAC USE 6A FUSES

()

EARTH

/N

EARTH

MAINS DB BOX

POWER
SUPPLY

12V 600W

TO CONNECTION FRONT

SEE SHEET SB-EO-006

TO RGB DRIVER

2 OPERATOR PANELLU
(o) S o) 3 C4
L Iy L —o o— L i 1
E [l E | E o1 5 IE
N 3 3 N ,-/\ N b & N
L (e T 3|3
| ¢ | \\ Switch DPST R
N ool N / VLP4 VLR4 ~
EARTH
VLR6 VLP6
N
TO CPU & AMPLIFIER
L c C8 SEE SHEET SB-E0O-003
N GND |_GND__/] C12 C13
R L —GND l i GND A TO POWER FUSE PCB AR T TGN
l” GND | ; | 3 [(GND (" (  SEE SHEET SB-EO-002 bonp | 1 ! [GrD
 GND | , | , [ GND  GND | ;3 [GND
- GND /" GND 5 5 y.GND | ; GND
ggg GND /G sl & Y GND | . . [GND
/f? D | 5 4 ? 3 ; TO OPERATOR PANEL  pkGxD | ¢ 2 g}zg
i 3 ¥
s— Zacm b B e SEE SHEET SB-EO-004 (-2 7 7 onp—
+12VDC e N /" GND | 7, 0 [CGND A bonp ] 8 1 8
+12VDC N\ GND | ;)| | [_GND |, 2919
)/ _GND | 1> 15 D RECEPT 9W PLUG 9W
; GND | ;3 13 | -GND
GND_| .- D
14 14
/A 1D ] 15| 1s [FOND
RIS YLPIS
DR =] TO EXTENSION HEADER
SEE SHEET SB-EO-010
< cll Cl C15 Cl14
Ne+12vDC [~ 7 T+2vDe /] N_si2vne| | | 2VDC
\t2VDC] , , [F2VDC A N_si2vnc] ,  , [x2vne /]
\fl2vDC | 5 | 5 [+12VDC /] N_ti2vnc| 3 3 [£12VIC
N.+12V DC 4 | 4 [£2¥DC _ /] £12VDC| 5 4 +12VRC /]
Nt12VDC | o @  [+12VDC Ntl2vDC| s 5 [£12VIC
\t2vDC | 2 | ¢ [£2VDC /o N_ti2vDC] ¢ ¢ [H2VRC /]
\t12VDC | - o [+2VDC /] Nti2vDC| ; 7 [2L2VIC
N+ :’ ))E 8 3 1 _:/ gé /) N 2YDC! g g +12VC _/
+12V DC / v
NT12V DC ?0 13 T3V DC N N\ s ?0 13
N+12V DC 1l 11 +:2V DC /] N +12V DC 1
N+12V DC 12 12 [£2VYDC N_t12VDC| 1, 15
YLR12 YLPI2 RECEPT 12W PLUG 12W

/

SEE SHEET SB-EO-005

| All rights reserved. No part of this document may be

| reproduced nor transmitted in any form or by any means
| without prior written permission of LAI Games. For

| more information on getting permission for reprints and

| excerpts, please contact LAI Games. [

| Tile SRS

Page Size: A4 ‘ Revision:13

[ Sheet 1 of 16

LAI Games
www.laigames.com

| Engineer: KIM S

| Design Date: 14-AUGUST-2018

| FileName: SB-E0-001 Power Supply.SchDoc

[¥)

3

4

73




1 2 3 4

TO POWER PSU DC
SHEET SB-EO-001

/
PCB FB214 (1) PCB FB 214 (2) TO CPU & AMPLIFIER
i | c17 g “ SEE SHEET SB-E0-003
N_+12V DC = | LGND (1) \tl2voe | | 'JN%(F“) A
t Ve 1, , [H27DC EFD § N2VRC 15 | 2 [ H2VDC(F1) /] TO EXTENSION HEADER
= 304 Sea=— 3 | 3
N=H2vEe |, | 3 I VER2W \t12vDC ] , | 4 C;’;'R 2w (" SEE SHEET SB-E0-010
= preTys — B
N_GND Al » [H127DC (F2) N NSCLU T (B 5 12V DC (F12) A
\_GND \_GND |
A VHR 2W ) B VHR 2W
VHR 8W C19 SN (3 VHR 8W C30
) (F3 —
[ FUSE | ; [F127 DC (73 [_FUSE | +12V DC (F13) A
VHR 2W "VHR 2W
€20 C31
| |_GAD (4 ==
[ FUSE | , [FEVDC 4 “FUSE | +12V DC (F14) /]
VHR 2W VHR 2W
c21
| -GAD(ES |___GND(FI5) A
[ FUSE | , [FEIVDC (FS [ FI2VDC(FIS
VHR 2W
e TO CONNECTION FRONT
GND (F6 GND (F16) A
: ED R T12VDC (F16) 2 / SEE SHEET SB-E0-006
A\ R 2W A W
23
GND (F7 GND (F17) /]
; _sz_ﬂ)m D [ FUSE | T12V DC (FI7D) /
HR 2W 2w
€24
| |_GND (F8) GND (F18) A
[ FUSE | , [ F1VDCF8) |\ P12V DC (FI8) Y
N
HR 2W 2w
|c25
GND (F19) A
:', [+12V DC (F9) 12V DC (F19) A
A W TO CONNECTION REGION LIGHT
" |__GND (F10) GND (F20) L0
) BYDCEI PUSE ! VDE &) SEE SHEET SB-EO-013
I\'HR 2W HR 2W
FB214 FB214 /
\,
/
All rights reserved. No part of this document may be Title W
reproduced nor transmitted in any form or by any means LAI Glames
without prior written permission of LAI Games. For . R www.laigames.com
ored S5k 66 gatli piafcali or JoE TopsaiN acid Page Size: A4 IRevmon.]3
excerpts, please contact LAI Games. Design Date:  14-AUGUST-2018 | Sheet 2 of 16

WE HONG Engineer: KIM S FileName: SB-EO-002 Power Fuse PCB.SchDoc
: : | S e ;




75

1 2 3

TO EXTENSION HEADER
SEE SHEET SB-EO-010

MOTOR +
TE MOTOR -

CPU & AMPLIFIER

amzuermag

~amTno oS = ~amTnor®o B

F— =N

NIFIT AW

IN]

GATE
GA]

35 A

3 Z 2
F ~ame 83 camanon

N1) (SHIELD)

RS4
GN

q_nm—, ;ml M Ao

e
9,

% OBk

1

£

o]
BALL Eg
[\_DISP 7SEG 3 CL} Z2
[\_DISP _7SEG 1 C
[N DISP_7SEG 13 DA

N\.__DISP 7SEG 2 <
N\_DISP_7SEG 1-3 SH!ELD

PCB FB216
I/0 BOARD

MINIFIT 3
1A /\
7y g
=
A g g
\ E; sfiz e g
+12V J2FUSE 3 +12VDC F(3) PRy
il ; 12VDC F(3) [TSL] EEEEE gggg Z
5 12VDC F(4) S~ % BSAS o
| soveruseaT™ 3 | 3 Gavberw E B <
L_§s +12VDC F(1) E ﬁ = -
+12V J2 F F +12VDC F(1) u ol T! 515

B
5
=

%

T

g

-n

R848

1A
B-

ge

gaa

<k
::
S
Z

:

é

v

o I S wan c,_N;N
2 mdammUTAnRokrDnlonSns 22n8rAnH-
o

(=]

|- [ LK T R

A]*‘f[olm,.: ] ] bt oo o e = 9 2 o 2l 215

121522 ERNEEEEEEE ks ][

a‘gﬁgg I [ 0 D e = o e Zlzlelel

I ot o 2t s o 2 4
A EEEE S SRR REEE RkEkekE
TO POWER SUPPLY 1 o N 1 i T 121 1 P PR 3 e £ 1 51 1 R 1 1
Bl EEE == Al81E1EEILERE | T 3SEELRE

SEE SHEET SB-E0-001 & A (A =[==]=lE

=]

Edge22P E)GE 2w

RIBBON CABLE /

TO RGB DRIVER 3
SEE SHEET SB-E0-005

GND (A)

White Molex 14

CD-BD7

J6 ) caz
RCSCLRGB[ | | | RG3CLOCK
12€ SDA 2 | » [RGIDATA
gg 3 ; GN)D (J6)
12CSDAZ ': : E
RESCLT J
6 |6F—
MINIIST 6W | XHP 6
13 Jca
SNDILEDDO! | | LCD-BD4
SND;’,LC?:ZZ =1 | CD-BDG
ecs 3 | 3 e
oo SND (A)
GND | > | 3
SNDICDDT § | § [ LCD-BDS
SNDICD D3| il ZCD-BD7
LCDCIKT] | | o CCD-ENABLE
(280 DO
1010 e
e 1 |1 ZCD-RW
1212 b—
MINIFIT 12W | MIN FIT 12W
5
VCCIN
SWOIo |
SWDCLK| 7
PBI0 i
PBI1L
BOOT 0]
o] §
RESET | ¢
o |
c40

TO OPERATOR PANEL

SEE SHEET SB-EO-004

TO CONNECTION FRONT

GND (F15)

+12V DC (F15)

SEE SHEET SB-EO-006

Pd

TO CONNECTION REGION LIGHT

SEE SHEET SB-EO-013

Power Jack DC Female.

KL+
R
| SUBWOOFER+ Y
SUBWOOFER -

N

AMP
AUDIO IN

/—!-—D

Stereo Jack 3.5

1
2

'WOOFER +
‘WOOFER -

HONGXING 2.1 CH
HX168AN

AMPLIFIER

VHR 3 —
o
Stereo Jack 3.5
L
o
w
2
TO PLAYER PANEL AUDIO 7
e
SEE SHEET SB-EO-00 l— g
Stereo Jack 3.5 5
£
/
TO POWER FUSE PCB /
SEE SHEET SB-E0-002
All s ed. Ne rt of this dox it y be 7%
xeprrx:dg{‘mc: o anacssind ity o s by g i | 00 il i LAI Games

without prior written permission of LAI Games. For
mor information on geting permisionfo reprints a0d
excerpts, please contact LAI Gan

Page Size: A3 ] Revision:13

Design Date: _14-AUGUST-2018

[ Sheet 3 of 16

(R r——

Engineer: KIMS

| FileName: SB-EO-00.

Cpu & Amplifier

hDo:

B




/ ol
2 3 .
CPU ZOOM IN Bl B ]l | B
2 E | =
d I8 | &
&
-+ &
3 — e e =+ E
s e ‘(45m ln——-mm—r-n\or\oemg:gﬂz-'ﬁf:zgg Bt —cien=n O~ 3&——'031-'»-,‘3 [ J6 | c42
ANY DETECT [ 1 | =2AO B oo el ) =1 @ - i . I 12C SCL RGB 3B CLOCK
\ = A 2| 2 o g =) ng"“’"“ - : Bl ~|eh = E“"ﬁf‘”"’g 2 I;CSDARGB" - g?g;)l.\gl?(\k
GND SHIELD 1 GND B i P bt 1 ) 2 e o) oo |2 ) 12 ~mEZREkE = S
3 3 3 PAS &gga‘&g&ommcﬁ-ﬁ?Qﬁ?gggggg E %%.%gzoo %558 :I::OO:E:O — GND 3 E GND (J6)
e~ | - 4 2 AL e 3 O ol GND - p
BALL DISP SENSE | § | 5 [PAG S 5500 s O ey 4 | 4 —
\__DISP 7SEG 3 CLK 6 | ¢ BAZ =322 =% 35 et 0 | S
\__DISP 7SEG 1 CLK 21 5 39 22 = 6|6 —
\_DISP_7SEG 1-3 DAIA PB4 -
«__DISP 7SEG 2 CLK jg g PB5 MINI JST 6W || XHP 6
\_DISP_7SEG 1-3 SHIELD ol 10 KR 13 fca
— u|n 2 ssoacppol | ] LepBpe
1l 1> . SNDECDD? ; | 3 LCD-BD6
| 15|15 EEES RS | ; LCD-RS
IRRURRD R — | R 1 | 4 VO
\SPEED.SCOREACCURACY ITGHT | 1¢| ;5 CPEIL_ o ;| ; GND (A)
Ry BEAT LIGHT 16| 1; BEEES PCB FB216 a1 ° |2
\WIN.TICKEL.CREDIT LIGHT 17l sNpeopr] § | S CD-BDS
— 18] 18 LEELL I/O BOAIm SND/LCD D3 3 3 CD-BD7
it LCDCLR "CD-ENABLE
— 19| 19 =2 919
— 20| 20 —EE2 e— 10|10 AdED,
PF3 GND LCD-RW
— 21|21 == 1|
— 2|22 B 2] 12
\__CONTROL PCBFB213B | 52155 S
| 24] 24 == MINIFIT 12W | MINIFIT 12W
MINIFIT 24W [MINIFIT 24W FUSE | J5 ]
8 Z& VECIN [
. : - SWDIO
= '
S — = SWDCLK]| 2
2 E PB10 i
JST 2W BE & a 8§ PBIT | |
4 Oz = B BOOT 0
C38 iz— EE%AD o O o= o = WI()
+12V 12 FUSE 3 +12 VDC F(3) FZEZ pEmm S H SR 7
, | [ . ZE BEEE A RESET
T12VDC FQ3) EEmmE 2828 Z Sy
2 | 2 Gazvoe F@) cmexxEgx 2oZ9 5 & o o
+12V J2 FUSE 4 1| 3 ER2VCF@ 8§§§o§ ZE| BEEE S e =f= Slelele z MINEISTTW
P 2vie Ky glallale é .4@ O ez ek e 2 EEEE glele a
e — 5 | 5 i i e el el =l BEEEREEEIEEEEEEEE o
£12V J2 FUSE 1 s | ¢ B F0 SERREEREFER o%§!=ﬁl=:88°'8“'°‘ =FFEFEEEEEEREEEEREER § L 0N
- 3 '_“ == = i AW At >3 AR ® o o 0 0 0 0 o
\;III{()\\"STGW = LN ODTQO@ROKNSDR OO AMA-SNSTIQ00AROIMAnIFIDN> I o 0000000
§ ~<amMmUtAnERor el lanSmaMdI 23 Zz208aR02 2R > [ IDC 16W C40
)
ol
" L=l = = ™
ﬁafuL | |f ol =1 A 1 2] |$ 25 2
alelelalRIRIRI ] 13 = = I S ) e N =) E:E] ] e 2
2ZEEEREEEELL | LEEFEE|  ~fFlkllEEEREEEE| zEkfEE
TITEERERE [ERER 2 z22BRREEFREEEE| =FERR
T EEEECIREEEE! | S[FEFREEFCREEEE ==k:EEIE TO!
TO POWER SUPPLY o = ey (A Iy 7 7 el = BEBRER| 2FEEEREG
YIIIII VA © 0 3|7 22 S 22 o e e e i o B S
SEE SHEET SB-EO-001 J aE I =lElEl=lE
Zﬂﬁ @
\




(5}

OPERATOR PANEL

TO POWER SUPPLY

SEE SHEET SB-EO-001

TO CPU & AMPLIFIER

r g

SEE SHEET SB-EO-003

50
RIGHT BTN 1
i EFTB N =
/ DGND 3
/ CO! V 4
COIN 5
TICKET 5 P
/ TICKET2 VETER |
/ UTILITY BT} 8
/ UP BTN 9
/ DOWN ETN 10
GND I
+12V 12 FUSE 4
12
4 13
" o—l 14
EARTH____ | |s
YLP 15
EARTH

cs1
| LRIGHT BTN
! MTEFT N
3 Dok
1 ]
CO) ] ]
2 'l‘(\LFlMl:lLR\
¢ [TICKET2 METERN
7 [UTILIIY BIN
§ [upBI
10 —ROWI BTN N
B 17(\;/ﬂl’)msl~:4 \]
+
12 2V
13 \
14—
14 CEARmH
YLR 15

EARTH

/ N N
8l 8l5
S 2
Z|< Z|<
ol (] - =
Z|m Z|m
| (e P
| — |z
| |t
UTILITY BTN ol ES Il B
— 0 ] i o il
Y |
UP BTN CS3 SI=tiyIP2: CS4S= ‘YLP 2
€53 YLR2 C55 YLR 2
RIGHT BTN O bl -
— F TTF
o o bl 1 ey
LEFT BTN == ==
DOWN BTN 8|o Sle
—— ]
® COIN | COIN 2
COUNTER COUNTER
UTll ITY LAMP UP LAMP
TICKET 1 TICKET 2
COUNTER COUNTER
T
e nﬂlnﬁ
wlod
A 2 2l
[e](e] (=lle]
QIO CIC)
LEFT LAMP RIGHT LAMP| Cs7| =S YIR2 CSH] = *|YLR2
C56 ~ e~ yLP2 C58| — e« yLP2
DOWN LAMP 1 &
= =
st Bl
2lZ 2l
cil= al=
a :
[ v
o= Y
+ )= + )=
\, 4
All rights reserved. No part of this document may be /s WM
p Tile A2 LAI Games

reproduced nor transmitted in any form or by any means

wi nlmul prior wri
more infc

tten permission of LAI Games. For

excerpts, please contact LAI Games,

on getting p for reprints and Page Size: A4 } Revision:13

Design Date: 14-AUGUST-2018

| Sheet 4 of 16

www.laigames.com

Engineer: KIM S

| FileName: SB-EO-004 Operator Panel. SchDoc

(8]

3

4

77




78

1 2 3 4 I s 6 7 s
C80 C88
1 B
| s CHASER LIGHT
a 4
s|s
6 6
4 i
8 8
£ b CHASE 3 91 co4 CHASE 4 p—— CHASE 5
R BT 111 12y 11 s
el A B RiD 3 5 [
- 1313 G EEN GREEN- 7 Co8
11 il 3 BIUE |3  [BLUES 12 CT | izvs
Broee | 15 13 s)s L—1s)s WD |, ,[REDi N
| —ve ] 16]18 sl & E _|g §lLE GIEEN | § 3 [[GREENS N
/" RED-6 7117 BLUE 4| 3 BoES N
—REDE 115 18 6 YL /7t771. 6 YLps =
SREEN:S [ 19 19 1515
/M_ 20 20 EARTH 6 6 —_
1T 21 2 YIR6 YLP6
- 2121 m
293 C294
RED-7 . ‘
T g |y L
BLUE-7 & 5
/" 1vs || gLREENUE 66 3la Jm“ 6(6) /]
[ = ~2vDeCy |+ 4 Chavoem
GREEN-{ closclos_ <IVD 15| s e
T CHASE 8 GENm | & | ¢ R
RED-S V/BiEG) ] ¢ | ¢ [BLED /]
GREEN-)_| SIVDCGI | o o [_H2VDCE) /]
B RN 1010 S —
lkzm\'-m BroE® | 1 ! CaEw
—Creee ] A}\ [ '-1-2'\-'DCL]-9: 2 Rriem
BLUE-1)_| : % "-ED?9 ] 1al1s _gmgo;g /|
/_-LL— 15 15 —
. YLP15 YLR 15 EARTH 15 YLPIS
c295 €29
TO PLAYER PANEL BLUE®) _[ | | [ 3LE®) /]
| vpcan ,  , [-2vDean /]
i RGB DRIVER TN o B : | : e
GREEN (10 JREEN (10
TO CONNECTION FRONT =5 Al
v ———— /BLtEqo) [C3LCE(0)
4 SEE SHEET SB-E0-006 TO REGION LIGHT E 2 : g
/ SEE SHEET SB-EO-012 \ YLR6 YLP6
(60 (60, (& L.
o|aldl| E oIRIEIR] 18 M = g
bl i SlalaEls &
e AR Bl
3 1 2 CHASE 6 99 C100
o Ealallon s B Dl ~wmw 12V 1 1 12\'-6_ A
RiD 3 | 3 [®ED3
‘GLEEN 3 3 GREEN-6 ___/
BI UE 3 1 BLUE-6
- | ) A
—£—6
YLR6 YLP6
EARTH

CHASE 10 cio1 cl02
12V-1¢
x L RED-10
- 2 2 st
G LEEEN 3 3 GREEN-10
3 i [EEDR
l l D s |s
6 & FE——r
YLR6 YLP6
cs3
3 5 [REDI
e B ..e..-m}a - mew |z GIEEN | ; 3 [(GREINT
3 g = 5 < 3 | 2 [BLUEL
\\ TO EXTENSION HEADER I l £ | E E sls
SEE SHEET SB-EO-010 ¥ ) 21 Lt 8
z &2l B B oIl YIR6  YLP6
afafel a[=(21E & al+(2[R
b b 77 oI
TO POWER SUPPLY b I L EARTH EARTH
SEE SHEET SB-E0-001 - — .
oparto AP
wgmdm:;mqmﬁeqiqmy(mubymym s
TO CPU & AMPLIFIER i ey ol A G e[S 23 | Revinen 3 o laigames.com
SEE SHEET SB-E0-003 excerpts, please contact LAI Gunes. Design Date._14-AUGUST-2018 Sheet 5 of 16 GAMES
Engineer: KIM S FileName: SB-EO-005 RGB Driver & Chaser Light SchDoc

1 ] 2 l 3

[ ¢ [

o

(1 ] 8




(o[ | [PE— c23
DISP_7SEG_4-11 SHEILD DISP_7SEG_4-11 SHEL.D
N DISP 7SEG +-11 DATL | & DISP 7SEG 4-11 DATA | ,
el €109 _ciio - ) \DISP 7SEG 3 CLX 5 DISP 7SEG 7 CL g
1l SHEILD | =, | DISP 7SEG 4-11 SHEILD) N_DISP_7SEG 5 CLI G DISP_7SEG § CLI A
11 DAIA | , 5 |_DISP 7SEG 4-11 DATA N DISF 7SEG 6 CL : DISP_7SEG 9 CLK x
TO POWER FUSE PCB = 33 LR SO Ah \DISETSEG 10 CTK |1 ¢ N Y
CIK 4 4 S TEG S CIK 2@“ 7 i
-E0-002 CL | = z B B
SEE SHERTSB-EO:002 ScK |5 & [CosPIsEG 0GR GND (F3 : 2
FI2VDC ( GND (F4
e 707 10
B s e N u g -
— 9 9 - D 12
+12V 10 10 |_r2VDC(F3) N COIN 1 METER 12 § 13 E
N R F12V DC (F5) +12V 2 FUSE 3 B s * 8
non == — s ) 14 S
N]_Go 12 12 —2NDED GND m o S 1] =22
N e —t ke L
k e 11 IR ( <A i % o
N} oo 15 1o C2DE) Ja|  KNuvbegg [, 35 8 p
—Cone 16 16 —3500 VD ﬂm- - 1 A =
o 17 17 —35 - ] aj 2 2
DGND 18118 —5GND T az 3 AR
TO POWER SUPPLY e ——— 11212 5D T - 2 4 - 2
et - 20 20 —2= - (S| 5 e H
SEE SHEET SB-E0-001 12 BILSES 21 21 —A2VJ2FUSES tg— 5 @ 6 = 9@
7
YLP21 YLR2I I z z E
culcnz e o 9 O
LICKET2 NOTCH 1 O )
TICKETINOTCE [, | | TICKET | NOTCH CRET 2 DRIV 0
TICKETIDRNVE _| , , [_TICKET1DRIVE el | © n o
TICKET 2 NOTCIL | ; 3 | _IICKET 2 NOTCH = 12
TICKET 2 DRIVE_| , , |_TICKET 2 DRIVE Ty P12
FIVDCFIS) _| g g [ *I2VDC(FI§) e : C60
TO RGB DRIVER 12V DC (F19) s & [CzvDCFI9) TICKET A NOTCHTES T N_TICKET 2NoTC1(L3) |
SEE SHEET SB-E0-005 ] ey o e m—— O S DRTE T ] 2
g 5 SND 13 : s HaDEs TICKET 1 DRIVE[CS] ] TICKET 2DRIVE(CS) | 3
= —& 1 4
RED-16 RED- —
10 10 — :
GREEN-16 [ SREEN-16 TR Receptacle Housing 4W
BLUE-16 T \ Receptacle Housing 4W PLAYER 1 N PLAYER 2
YLP12 YLRI2
= [
7SEG 4-11 SHEILD) &
7SEG 4- cur 2 s @0
Cl 5 TICKET | NOTCH(CS) | &
) [Gicsif GND (CSD A a
2 TICKET | DRIVE(CS) | 5
3 Eviesn TIIVICS) | 7 B
EARTH -
Receptacle Housing 4W  PLUG 4W Receptacle Howsing 4W| =
N X
g g
N c119
COIN |
| comz | !
DGND | 2
GliD &
TO CPU & AMPLIFIER / YLP15S  YLRI1S © ';
3 N 12V J2FJSE3 | o ®
SEE SHEET SB-EO-003 c281 E 7 & 3
TICKET 2 NOTCH (LS. - 8 3
! [oxpicsa)f GND (CS3) e - &
2 TICKET 2 DRIV-(CS) H a2
TV (cS)2 12V (CS) 2 z 4
il ~ s E
Receptacle Housing 4W ~ PLUG 4W Receptacle Housing 4W| 5 o &
g o a
F =g
@
FLOOR LIGHTING
BALL EXIT LIGHT N
TO POWER SUPPLY T
LL L] l!-g c284 €285 cus__cui6 S
Led Strip RGB T ale e gy B ST) pvis T, [l Led Strip RGB SEE SHEET SB-EO-001 VLP4
RED |, ,|__ RED16 AN_RED-16 2| 2 2D
. GREEN | ; ; L GREEN-16 /I\__GREEN-15 3 3 GREEN
/7\ BLUE ala BLUE-16 BLUE-16 il i BLUE
et B
YLR4  YLP4 YLP4 YIR4 /
‘All rights reserved. No part of this documeat may be PR
uced nor transmitted in any form or by any means Aifle LAI Games
:;h:\nmnrunnm:::::lmofLAl;:nns F‘or | page Size: A3 Ikﬁsm:” swwwlaigames.com
excerpts, please contact LAI Games, Design Date: _14-AUGUST-2018 [ Sheet 6 of 16
Engineer: KIM S | FileName: SB-EO-006 Connection Front.SchDox

1 2 3 4 5 6 I Y




80

1 2 3 4 s
, Sie_ s
+12VDC (Fi7) | Lr2vne
c137 138 GND (1 17] G'D
spvDel | | |__+iavpeEs) . _)_’ : &
s GD ]‘ 4 b GND (F5) €13 YLP2 YIR2
I 1
YLR2 YLP2 2 ) ” THROW 1
Led Strip RGB ( RED LIGHT ) 3 +12V DC (F6 cisly
THROW 1 = &g : 5 Vel
! S| g © GND (F6; &
v |_+12vDC F1) &
g‘,D : i ‘._*‘ e ;,'5 N DBAENAELE ‘75 DEA LE ISP_7SEG 4-11 SIIEILT j
;3 3 Gom Er N_TICKET 1 DRIVE g (—1ICKET 2 DRIVE /—-’Dm”fm*;“ﬂ 5 o . . o
3 [DISP7SEG SITSHED N GNE 9 L_OND /M’—C”(— 6
A o A A DATA| ¢ o [_DISP 7SEG 411 DATA et PCB FB44
CL 6 ¢ —DISPTSEG 4 CLK Receptacle Housing 9W/ With panel mount Receptacle Housing 9W/ With panel mount © S PCB FB44
PCB FB44R / a g el C152_C1s3
1IsT6W 2 u +12V DC (17,
Cl40_Cla1 G e of g ls GND (117
1 +12V DC (F5) ! W 2] = e
3 k- (E5) 2 e TICKET | NOTCH (CS | TICKET 2 NOTCH (CS)/] b3 o
THROW 2 2 2| GND (F3) b ",lﬁ Bl 1 L ——Y > Alia e
H 2 -
(e EE® YIRZ VP2 "Nl CTCKET 1 DRIE(CS)] § O | oI
Led Strip RGB ( RED LIGHT ) le 1 o iy
ail T +12V DC (F6)
THROW 2 i 715 PLUG aW PLUG 4W e
1 L4l2vDe GND(F6) |
L - TSP 7SEG 4-11 SHEILT
;oo ! DISP 7SEG 4-11 DATA
3 [DISP 75EG 1T SHET 1 -] |/ DISP 7SEG § CIK
A A . 4 4 CDISP7SEG 211 DATN I & - )
is [DISP 7SEG 5 CIK g L] E
PCB FB44R : £ @ - S(m| 3
IST 6W g E o= k= s .
c143 Claa AL g i A2VDCEIN T T,
S1_siwoces 2 2 & m| 2 GNDGE) |, ,[ @D THROW 3 LAMP
z GND (F5) gEmg Jml 2 R ViR EEE EEE
I o] a % Led Strip RGB ( BLUE LIGHT )
i im: g |z THROW 3
Led Strip RGB ( RED LIGHT ) c W g 2 B C157
THROW 3 = % (|| 3 +12V DC (F7) 1
cus 3wk K 12
VD || GI2VDCEY) g 2 c128 T = GND (ET, 3
wnd o | 3 [ Sl 3 DISP_7SEG 4 P 1 SHEILD L} | DISF 7SEG 4-11SIELD §
R L] /_DISP 7SEG 41 ! —3ISP7SEG 4T DATA = /m's"'*‘""‘p TSEG 4-11 DATH bl T E
e | o o e L DISP_7SEG 2 Cosposeg 7k |/ DISP 7SEG 9 CIX_| &
A [_DISP 7SEG 4-11 DATA DISP 7SEG 7
o o o . s SISP_7SEG § CLI
CLocK §  § [(DISP7SEG 6 CIK DISP_7SEG 2 [CosPIsEG v cIk IST6W bop Ry ——
PCB FB44R YA DISP 7SEG 6 |—2SP 7SEG 11 CIK C158 C159
Cla6 _C147 s +12V DC (117 T B2
+ivpeT ' £V DC 8 = /—‘m"E - 2 |2 2D\ TOTAL SCORE PLAYER 2 LAMP
o — GND(F‘) 9 ) i
TOTAL SCORE PLAYER | LAMP ja § 21 10 7 YLP2 YLR2 EEE EEE
|...[|... YLR2 YLP2 11 FI7) LgdSnEERGB(BLL'ELIGHT)
Led Strip RGB ( RED LIGHT ) i; vEER N /) cleb TOTAL SCORE
e /s\ = r
TOTAL SCORE s 14 FUSES +VDeEn [
LC148 o8 15 —
| _*12vDC F4) e 3 sl GND (F7, §
> ; g YLP 15 | OISP 7SEG 3-TTSIELD §
e YD) 0 /msp TSEG 3-11_DATH
3 OIS 7sEG AT sEny . o Q1T |/ DisP 7sEG 11 <k | " 2 % &
DISP_7SEG_4-11 DATA RO E 1 ' DC FB44
* o # & 2 DISP 7SEG 10 CLK e 9 E 2 [-HIVDC PCB
PCB FB44 | z 3 -
L ST 6W b, Z7 3 -H12VDC
T12V o s |2V 3
EARTH__| O R
DBA ENABLE o7 ‘;
T OTC F u
PLAYER 1 TICKET 1 DRIV im PLAYER 2
1o [C_mickET2 NoOTCH /\
TICKET 2 DRIVE ___\| bk
EARTH Zs\ b T
12—
YIR 12
cs2 7
TICKET I NOTCHICS) [ | |_LILKET 2 NOTCH (cS)
ND (CS| ! A GND (CS2
TICREY 1DRIE 1 ? [TKRETZDRVEGSI
a 4
PLUG 4W PLUG 4W
Allrigh 4 No partof th maybe AR
ek v Attt i T b sy e | Tl L,Il(inma
without prior written permission of LAI Games. For T — www.laigames.com
more information on getting permission for repriats and | P28€ Size: A3 [R“““"'”
excerpts, please contact LAI Games.
1 2 3 4 5




3 4
COIN DOOR STANDARD
| C163
COIN SW 5
S/ — car—h
COIN 1 J 2
1 COIN 2 A / +12VDC 3
2 E)GND- \ % / l/_GND 4 TO COIN DOOR SELECTOR
3 GND \ Z /" COIN 2 2
Z 4 = L/ Savbe ] °
o 5 YV H | DOOR ! 6
E 6 t12VDe . LIGHTS Receptacle Housing 6W
i i i A |
s | H
9 =
8 10 —
4 11
§ 125
YLR 12
g
e A
o \
B ae N /
1
) E
3 q Cl164
. —
VLR 4 — 2
—3
L 4
N 5 TO BILL ACCEPTOR
A **NOTE** (omz ] §
/9\ B i DGND |
. E
FOR NEW JERSEY LOCATIONS, SEE SHEETS SB-EO-015 AND 2
SB-EO-016 FOR DOOR OPTIONS TO REPLACE THE STANDARD COIN 9 CIR UNIV M-N-L CAP
DOOR CONNECTION /77
EARTH
All rights reserved. No part of this document may be 1 %W
reproduced nor transmitted in any form or by any means Title /47 LAI Games
without prior written permission of LAI Games. For A e www.laigames.com
more information on getting permission for reprints and Page Size: A4 ‘V Revision:13
excerpts, please contact LAI Games. Design Date:  14-AUGUST-2018 | Sheet 8 of 16
Engineer: KIM S | FileName: SB-E0-008 Coin Door Standard.SchDoc
3 Il

81




~

LED SPEAKER PLAYER 1

(e (EE

LED SPEAKER PLAYER 2

C167 C168 C169
Led Strip RGB 1 1| 12V-16 Led Strip RGB
i o R RED-16
|3 3 / GREEN-16
7 bl / BLUE-16
— al K N .
YLR 4 YLP4 YLP4 M
M ° -\ m
M SPK + WOOFER 4 WOOFER + SPK 4 S~
>-1 ' \d o SPK - WOOFER - WOOFER - SIK - ° " <
=5 M —/ =
jas SPEAKER SPEAKER -
[ | TWEETER + TWEETERE — WO o §
§ LRLLILE Lali TWEETER - TWEETER - ' <
WEETER =
[f] RS TWEE TER g
[~ — ) wn
D E + + E
; A = ;
- -
3 o i 3
5 l SPK L+ SPK L+ 5 s
E ] N -
i SPK L- SPK L-
L] N ==2}
CROSSOVER KY-661
TQ CPU & AMPLIFIER
SEE SHEET SB-EM-003
4
€165 C166 — —
N\__PLAYER | BTN 1 1 1 BTN | BIN ] BIN —I
N__PLAYER 2 BTN % 5 2 BTN
DGND 5 ; JGND
N_PLAYER | BIN LAMP | 4 4 P1 BTN LAMP SOLO VERSUS
N\_PLAYER 2 BTN LAMP 5 5 P2 BTN LAMP
+12V J2 FUSE > b +12V J2 FUS] — —
- Aies A D —
- | A
I\ ?0 /] LAMP LAMP
N\ 1 /]
N\ 12 ﬁ
3
N - s
N\ 15
YLP 15 YLR 15 All rights reserved. No part of this document may be Title W/W
reproduced nor transmitted in any form or by any means LAI Games
without prior written permission ql' LAI (..imnes. For Page Size: A4 | Revision:13
more information on getting permission for reprints and
PANEL SPK1 SPK2 /[-_(7)(71( excerpts, please contact LAI Games. Design Date:  14-AUGUST-2018 | Sheet 9 of 16 EAMES
o S Engineer: KIM S [ FileName: SB-EO-009 Player Panel.SchDoc
! l 2 3 ‘ 4

TILNLL]

82




83

“

TO MARQUEE
SEE SHEET SB-E0-011

C48 ~evm = ] YLR4

NEEE

GND

+12V DC

TO HEADER
SEE SHEET SB-EO-011

oo

—Rwawa

X

—hwsua
[ETETHERR

§ - B
2

OO

C17: —eln T OB —
| ®
5 e [0 s
i 4 |XHP4 ®
ol o ary |
Bl 8l il Bl XHP3 |<HP3
g: || 2 2= i 113
| c[cIcl2 1 1B ~:}.}}1 )rx‘ s I3
L;L;ocL:‘-E :—“E c207 (TR 1o
s s st 51 () 2l o&112 FB213A czox\ n
) 1 4 1 < B = 1 1
b i e Pl <2715 FB213B
o o o o e = 2 2 2
o e 8 3 o
nnnnnE o Xeip 4. (EEDE
& sl s B
3 3pg
2 2
1 1 =
C171C172 qu
DISP_7SEG 1 1 |_DJISP_7SEG SHIELD ]
/ DISP_7SEG 5 5 | JISP 7SEG DATA 6 =
/ DISP_7SEG _1_CL] ; ; [ ISP 7SEG 1 CLI S =
/ DISP_7SEG 2 CL] 1 a |__JISP_7SEG CL! 4 =
|/ Disp 7sEG 3 cL & | § [CosPisEG 3 cui 3=
SPEED.SCORE.ACCURACY LIGHT | 6 6 |__3PEED.SCOREACCURACY LIGHT /] 2 =
BEAT LIGHT (158 BEAT LIGHT % 1=
|/ WINTICKET.CREDIT LIGHT __ | 8 8 WIN. TICKET.CREDIT LIGHT /| T
12V DC (F13) 51 12V DC (F13) ®
RED-1 10 10 RED-16
GREEN-16 2l GREEN-16 @
BLUE-16 1212 BLUE-16 CHP 6
FRONT SENSOR FRONT SENSOR |- e
TO.RGE DRIVER CONTROL PCB FB2135 ¥ b CONTROL PCB FBZ138 = -
SEE SHEET SB-E0-005 EARIH 15 15 EARTH H
YLR 15 YLP1S N
2 B
1B
e |04 O
XHP3 |HP3
am o 9 B
+12VDC (F12) E +12V DC (F16]
TO CPU & AMPLIFIER + \:“..( 10) ; f ‘I’ T CONTROL PCBFB: 13B % f
SEE SHEET SB-E0-003 e 3 S caoi [
o " +13VDC (F16) 2 FB213A T
TO POWER SUPPLY <13V DC (FI6) 2
SEE SHEET SB-E0-001 GND (F10, i
GND
9
GND 10
GND (F16) o
= 12
TO POWER FUSE PCB YLR 12 All rights reserved. No part of this document may be WM
/ prokis ssoh il 2o abent osesmiatan A0 I #2 LAT Gam

SEE SHEET SB-E0-002

without prior written permission of LAI Games. For
‘more information on getting permission for reprints and
excerpts, please contact LAT Games.

Page Size: A3 ]Rm‘sion:l}

Design Date: 14-AUGUST-2018

| Sheet 100f 16

es
wwlaigames.com

[ FileName: SB-EO-01

Extension Header & Front Sensor.SchD:

»

M S |

7

8




84

1 2 3 4 s 6 7 s
LEFT MARQUEE RIGHT MARQUEE
] E S
g g
g H 5
o =
E I} g
E Wz
@
g I
mE W £
Clkd Lk
3 -
" L]
"HYPER PITCH"
EEE S Q10 C209
+vpe]” ) 12V DC(F9) R —
Led Strip RGB (WHITE LIGHT) ) I N B
YIR2 YLP2
4 c193 192 N\
+12vDE [T
RED =1
GREEN 3l 3
BLLE 140 4] BLUE-16 C187 C186
+12V DC +1277DC (F12)
SLREYLDS GIiD 1 o 3 SHT
+12VDC (F12)
BEAT LIGHT YLR2 YLP2
BEAT LIGHT WIN TICKET LIGHT s
e EEE| A\ EEE B Gas BEE B S
Led Strip RGB ( WHITE LIGHT ) 3 Led Strip RGB (WHITE LIGHT ) Led Strip RGB /\
4
C191C190 BEAT Z WIN TICKETS £ +H2V DC (F13 |
HVDCEI T | []+12vDe & €179 | g Bl
REDI6 12 2 [-RED CmZ 1 2 o
e H e 3 : P
% K DISP_7SEG 1- = 3 S RAYLI €199C198
YLP4 YLR4 DISP 7SEG 13 DA o o o o ] 7 7 A o i 1 Jl
DISP_7SEG 2 CLK. hies B o e 3 DLIGHT -
197196 VHR6W bep FBaaw PCB FBAAW VHR 6W LR 2R3
e e S ACCURACY LIGHT Led Strip RGB ( WHITE LIGHT ) [+
g [ B g w SCORE : =153
y 1 [ | - - - - - c17g 3 A\ T Bl
s e Led Strip RGB ( WHITE LIGHT ) +12V DC (F10] il 12v bc 2 3
YLP2YLR2 1, 5 [i2¥bc SURROUND SCORE ] ] ] [ ] e Sk
& GND (F10] 3 3 Led Strip RGB =5
& |/ ISP 7SEG 1-3 SEIELD =
5 SURROUND ACCURACY | DISP7SEG 13 D/TA | ¢ § DATA o o A o Led sk Ran 2
=1 |nE® ...[-..l AN |/ Disp_75EG 3 Cik A c1s3_cis2 ]
@l / / 1 "] L_t12VDC (F13
= Led Strip RGB J VHR 6W PCB FB44W - 12V DC (F1 E
¥ PCB FBA4W —2 2 2
—3 3
SCORE LIGHT6 a | o [FIUEK
ClosCIot vbe EEE EEE cis0__ cist YLR4YLP4
. T Led Strip RGB ( WHITE LIGHT ) H2VDC [T T 2V DC BLUE-16
22— GD ) 5 [SPEEI/SCOREACCURACY LIGHT
3 3 S 8
2l 4 IR 2 YLP
- R4
il
£[2]. /
&la[H
o 3 oy o=
2l2la 3 = ™
&l g g
olelal 4 gl
i g =218
EIEE 4 719 &
1 ) o b e o o !
cizgj cemsmsER i S Nmiial YER 1S (c202 [ tEs el vip,
TO EXTENSION HEADER
SEE SHEET SB-EO-010
Allrights reserved. No part of this document may be P
i, ook et bt et [ o L4l G]mm
without prior written permission of LAI Games. For OPERD www:laigames.com
more information on getting permissio for eprints and | P8¢ Sizer A3 | Revision:]3 Ay
excerpts, please contact LAI Games. Design Date:_14-AUGUST-2018 }ghm 11of 16
Engineer: FileName: SB-EO-011 Header 7Segment & Marquee SchDoc

»

| 7

8




85

n

TO RGB DRIVER

SEE SHEET SB-EO-005 N

TO CPU & AMPLIFIER
SEE SHEET SB-EO-003

TO POWER FUSE PCB
SEE SHEET SB-E0-002)

N\ l“\' |

C222 C223

c211C212

REGION LIGHT

12V
1 1
A
3 3
4 4 BLUE
YLP4 YLR 4
C213C214

GREI N
[ BLU

RS
GND (SHIELL
~CONTROL PCBEH2LYS |
ANY DETECT
GND SHIELD 1
EART!

it

GND (Fi) |

F12V DC (F1)

— 19 19
BLUES | 5 29
21 21
YLR21 YLP21
C224 €225
RS485 A T, RS485 A
\___RsassB______ 1, | ,[ _RS®SB___
N GND(SHIELD) __| §; 3 |__GND (SHIELD)
— 4 4=
N SUBWOOFER+ 7] 5 ¢ [ _SUBWOOFER +
SUBWOOFER- __| o ¢ |__SUBWOOFER- B
GATE MOTOR 7 7 __GATEMOTOR+ N
N GATEMOTOR- __| ¢ ¢ [ _GATE MOTOR-
e R o=
+12V DC (F20) 1 2V DC (F20) [—
~12V DC (F8) " DC (F8)
YLP12 GATE MOTO +
GATE MOTO X -
C226 €227 £12V DC (F2(
CONTROLPCBFB213B_[™\ ™ "] _ CONTROLPCBFB23BY /1 BALL DISP SINSE |
[N_BALL DISP SENSE__| , , [ _BALL DISP SENSE
ANY DETECT Hid . r DETECT
\_GNDSHIELD 1 mid B > 1 =
YLP4 YL
EARTH
c2300231
SUBWOCFEK + SUBWOOFER +
SUBWOOFER - SUBV/OOFER -
YLP2 YLR2

: |

TO BACK SENSOR X,Y
SEE SHEET SB-EO-013

€237 €238
. GATEMCTOR+| , | +12vpe /

GATEMCIOR- | , ., | _GND

YLP2 YIR2

€235 €236
GATE MC 1UK + 1 1 +12VDC S/
GATE MCTOR - 2 2 GND

YLP2 ~ YIR2

412V DC (F2))
BALL DISP S[\SE
l/— GND(r20)

VHRIW

BAFBS4A

Ted Stip RGB

12V DC,

VIBRATION MOTOR

=
3]
3ALL GATE MOTOR
M
C"!l
ANODA
\ATODA
VHR ”\V

[ 7

ANODA
KATODA
| VHR 2W
BAFBS4B

JAN

Allights resrved. No part of s documentmaybe | 1ic1e SALRS

reproduced nor trnsuuitied inaay form o by sny mesns | - LAT Games

without prior written permission of LAI Games. For » s wiwlaigames.com

ot pi writenpemison of LAl Qs For | page Size: A3 | Revisions13
excerpts, please contact LAI Games. Design Date:_14-AUGUST-2018 [ Shest 120f 16 Gaaws
Engineer: KIMS [ FileName:

SB-E0-012 Connectior jon Light & BallGate S
8




TO CONNECTION REGION LIGHT
SEE SHEET SB-E0-012

Mt norRe o P ~NaTno~n SR I e

=R o

€242

SENSOR_X0

%.

SENSOR_X14%

3

SENSOR_X$

XHP
2.

SENSOR_X6

SENSOR X7

GND (FE22

SENSOR_X5

SENSOR_X1)

SE!

NSOR_XI11
SENSOR_X13

SENSOR_X15

226

SENSOR_X
SENSOR_X1
GND (FB

SENSOR Y8

SENSOR X158
SENSOR X14
SENSOR X13
SENSOR X12
SENSOR X11
SENSOR X10
SENSOR_X9
SENSOR_X8

1 |t

2 |

oo

RO

—ow

oy <
BAFB213B

| XHP3
3 [FEvne
2 "ob
1
T | c267
BAFB213B

3 Evoe
XD

\_s! R Y33
\_SENSOR_Y22
SENSOR_ Y21

[\_SENSOR Y19
[\ SENSOR_ YI§
[\ SENSOR Y17

Yi6
€

GMD _|
+12V'DC

part of thi
o trensmitted in any form or by sy meats

without prior written permission of LAI Games. For

for reprints and

more
excerpts, please contact LAI Games.

0-01.




3 4
ADD-ON HARNESS EE—
USE THIS IN GAMES THAT HAVE NRI G.13 OR COMPATIBLE COIN MECHS NOTE:-
INSTALLED. PIN 1 = BLACK
THIS ADD-ON HARNESS PLUGS INTO EXISTING CONNECTOR ON THE COIN gm % =YELLOW
pook e PIN 4=
/ ___COIN1 PINS =
— ) .
< PIN 6 = BLACK
GND 2 PIN7 =
/ ] IDC 10 WAY NRI G.13 = PIN 8 =
— Q PIN9=COIN 1
=) PIN 10 = COIN 2
+12V DC
/ GND
4
H1
C275
1 GND
COIN |
2 — C276
IN 3 [—H2VDC N NORMAL CLOSE (NC)
TO COIN DOOR 4 ((:'g]l; > \\\ COIN 1 ,l, ; NORMAL OPEN (NO)
s 2 —2 ——
+12 VDC N\ pr——t 3 3
i \ +s12vec 14 | 4 Tvpe
Plug Housing 6W -~ 5 S -
8 8 /" GND ¢ | &[G
/ ]
XHP 6
277
1 1 NORMAL CLOSE (NC)
COIN 2 5 2 NORMAL OPEN (NO)
et 3 3
+vee 1 | ¢ Gvne
/ GND 6 6 GND
V ]
XHP 6
COIN SELECTOR
COIN SELECTOR
All rights reserved. No part of this d t be 3 WW
repl‘l:dl:c:(lic::lr"l:ansn?itll’::i :l an‘)llsfn:’icn“::'e;‘y :::‘yymeans Title /47 il LAI Games

without prior written permission of LAI Games. For
more information on getting permission for reprints and
excerpts, please contact LAI Games.

Page Size: A4 | Revision:13

www.laigames.com

Design Date:  14-AUGUST-2018

| Sheet 140f 16

Engineer:  KIM S

| FileName: SB-EO-014 Coin Selector ( NRI ).SchDoc

3

4

87




OPTIONAL COIN HARNESS
A FOR USE IN NEW JERSEY

THIS REPLACES THE STANDARD COIN DOOR ON SHEET SB-EO-008
USE THIS IN LOCATIONS THAT NEED ENABLE CONTROL OF COIN MECHS SUCH AS
NEW JERSEY

7 |
I
COIN SW
€286 — o €287
| __Com1 COIN | | GND =
5 COIN 2 COIN 2 COIN 1 L5
3 DGND N}/ _DGND % 12V_RELAY ;
Z a GND 12V_RELAY GND — 4 TOCOIN DOOR SELECTOR
S s R DOOR / COIN 2 5
= = +12V DC LIGHTS — 12V_RELAY Lz
2 7 G -
— v
E ; | | GND K"", 12V RELAY Receptacle Housing 6W
9 |
(=]
: ’1? [ _DBA ENABLE
Qo 12 —
8 YLR 12
%
S \
o
B coss
1
2
3
4 12V
VLR 4
\ 12V
GND 12V
EARTH DBA ENAELE 12V_RELAY
Relay 1Ch
ENSURE JUMPER IS IN "L" POSITION
All rights reserved. No part of this document may be 3 WWM
reproduced nor transmitted in any form or by any means Title LAI Games
without prior written permission of LAI Games. For o 5 ; www.laigames.com
more information on getting permission for reprints and Page Size: A4 | Revision:13 GAMES
excerpts, please contact LAT Games. Design Date: 14-AUGUST-2018 | Sheet 150f 16
Engineer: KIM S | FileName: SB-EO-015 NJ Coin.SchDoc

1 2 3 ‘ 4




! | | 3 |
9
A FOR USE IN NEW JERSEY
A
THIS REPLACES THE STANDARD COIN DOOR ON SHEET SB-EO-008
USE THIS IN LOCATIONS THAT NEED ENABLE CONTROL OF DBA SUCH AS NEW
JERSEY
T MARS BILL ACCEPTOR
AE-2654-U5
€289
c220 172161-1
3 [ _coma i
3 DGND 5 5
% i GND 3 3
g s C+12vpe +12V D3 4
B = 7 - 6 6 CONNECTOR 9 WAY
% eel_| COIN 2 7 7 OPTIONAL FOR DBA
o 9 |— DGND 3 8
9 10 — GND 9 o
& 1 DBA ENABLE | 2]
2 |2
2 YLR 12 vepen P21
(=) —_— 2 2 —
o DGND 13
B an — s 5 —
1 —1.6 O
5 — 7 pP—
3 — 8 8 —
2 E 115 9! e
— 10 ]
VLR 4 = 11 11 —
DBA ENABIE 12 12
C — 13 13 e
— 14 14 —— AMP MODU CONNECTOR 18POS
—t 1§ 15 b— OPTIONAL FOR DBA
— 16 16 ——
EARTH —_— 17 |17 p—
— 18 18 ——
C292
102398-7 BILL ACCEPTOR
D
All rights reserved. No part of this document may be 3 M‘
reproduced nor transmitted in any form or by any means Title /72 LAI Games
without prior written permission of LAI Games. For P a3 www.laigames.com
more information on getting permission for reprints and Page Size: A4 | Revision:13
excerpts, please contact LAT Games. Design Date: 14-AUGUST-2018 | Sheet 160f 16
Engineer: KIM S | FileName: SB-E0-016 NJ DBA.SchDoc
1 3

89




MECHANICAL DRAWINGS

LONG CABINET MAIN ASSEMBLY

PARTS LIST
ITEM DESCRIPTION PART NUMBER QTY
1 ASSY Front Cabinet HP-ASSY-01-R0 1
2 | Assy-Score Display LH HP-ASSY-50-R0 1
3 Assy-Score Display RH HP-ASSY-51-R0 1
4 | ASSY-Display Arm LH HP-ASSY-08-R0O 1
5 | ASSY-Display Arm RH HP-ASSY-09-R0O 1
6 | ASSY-Front Rigid Frame HP-ASSY-115-R0 1
7 ASSY-External Rigid Support HP-ASSY-11-R0 2
8 | ASSY-Rear Rigid Frame HP-ASSY-116-R0 1
9 | ASSY-ChaserLight_Front HP-ASSY-107-R0 1
10 | ASSY-Front Chaser Mid HP-ASSY-110-R0 1
11 | ASSY-Rear Chaser HP-ASSY-111-R0 1
12 | ASSY-Front Ball Protection HP-ASSY-40-R0 1
13 | ASSY-Side Cover 5 HP-ASSY-39-R0 2
14 | ASSY-Rear MAIN Cabinet HP-ASSY-160C-R0 1
15 | ASSY-Ball direction 1 HP-ASSY-65-R0 1
16 | Chaser Intermid Connect-1- COATED HP-FC-040-R0 2
17 | Assy-Light Box HP-ASSY-114-R0 1
18 | ASSY-Header Display HP-ASSY-72-R0 1
19 | ASSY-Hyper Pitch Header HP-ASSY-78-R0 1

90




SPLIT CABINET MAIN ASSEMBLY

MECHANICAL DRAWING-SPLIT CABINET

PARTS LIST
TEM CESCRIFTION FART HUWMBER aTy

1 | ASSY Fromt Cabinet HP ASSYO1R1T

2 AameEocee Display LM HF-ARSY-5I-RE

31 | Asm=Soom Display RH HP-ASS5Y-81-R4

4 | ASEY-DisplayArmLH HF-ASSY-DE-R1

§ | ASSy-Digplay e BH HEASSY-05-51 1
& | ASEY.Front Rigid Frame HPASEY.115-R2 i
T | ASSY-Exernal Fligid Suppat HP-ASSY-11-RD i
B | ASSY-RearRigd Frame HP ASSY-118-R2 1
§ | ASEY-ChaserLighl_Froat HF-ASSY-107-RI 1
10 ASSY-Front Ball Froecion HF-AS5Y-40-R1 1
i1 | ASEY.Bide Cower 5 HP-ASSY.18.R0 2
17 | ASSY-Rear MAIN Cabingt HP-ASSY-100C-R10 1
13 | ASSY-Bal direction 1 HP ASSY85-RD 1
14 | Chaser lmervad Connect- COATED HP-FC-040-R0 Py
1% Asmelight Box HF BS54RS 1
18 | ASEY-Header Display HF-ASEY-TZ-R1

LI ASSY-Hypgr Fibsh Hgged g HF-AS5Y-TE-R4

91




SPLIT CABINET REAR ASSEMBLY

92

REAR MAIN CABINET ASSEMBLY-SPLIT CABINET

PARTS LIST

DESCRIFTION

FART HUWBER

1 ASEYSp bt Pear LA M Cabinet

HPAEE Y. 1804- R0

AS-Top Track Frame Cover LH

AS.Top Track Frams Cover RH

HPASFWN2E.RHL A

AS-Top Mid Track F ame Cowver LH

HF-AS-FWIBS-LHRD

! AL-Top M Track A ame Cowver RH

HF-AS-FWIE-RH-RD

-] ASSY-Hase QuideBal 3

HF-AE8Y-T1-R2

T ASSY-Fips Frond Rentinoe 2

HP-ASS YV£1-RD




SPLIT CABINET REAR MAIN Y-SPLIT ASSEMBLY

93

PARTS LIST

ITEM DEECRIPTICN PART MUMBER aTy
1 AESY-Mid Caben Freams HPASSY.1600-R4
2 ASSY-Back Cablml Frama HP-ASSY-160E-RZ
3| ASSY-08 Box Do HP-ASSY- 03R4 REAR CABINET FRAME ASSEMBLY-SPLIT CABINET
4 ASSY-Door Rear Calinet PCR Baze 1 HP-AS Y8 R2
L] ASSY-Covar Cable Tangal HP-ASSY-Ab-R0
] ASSY-Trac A HP-ASSY. 104 RH-RD
T T




SPLIT CABINET MID FRAME ASSEMBLY

94

PARTS UST

DESCRIPTION

PART MUMBER

REMARK

MID CABINET FRAME ASSEMBLY-SPLIT CABINET

1 ASEY-Fronl Foot Rein broe

HF-ASSY-101-F8

2 | AssySideMid Cabingt LM

HP-ASEY.130 LH-RO

3 |AssySideMid Cabinet RH

HP-A55'-130 RH-RD

AEEY-Moor Vibmation Frame HP-ASEY.88-R1
& | ASSY- Maotor Bracket Bal Gate | HP-ASSY-137-RS
8 | ASSY-Mobr Vikmations HFASEYET.R1
7 | ASSY-Sal Diwcer HP-ASSYA3-RZ
B | ABSY-Contaimer dust HP-ASSY-84-F 1

ASEY-Mid Cabinet Foot HP-ASEY-184-R0

10 | AEEY-Mid Base Track

HF-ASSEY-133-F0

11 | ASSY-Front Chaser Mid

HE-ASEY-110-RD




SPLIT CABINET REAR FRAME ASSEMBLY

95

BACK CABINET FRAME ASSEMBLY-SPLIT CABINET

PARTS LIST

DESCRIPTION

PART NUMBER

aTy

REMARKS

1 ASEY.Rear Foot Reinforoe

HPASEY . 102.RE

2 | AssySide RearCabinet rack LH

HP-ASSY-131 LH-RD

3 AszySide Rear Cabinet rack RH

HP-ASSY-131 RH-RD

4 |AS5Y-BackBase Track

HP-ASSY-54R4

1 | R toonder requrement

5 | AS5Y-Baok Cabingt Foot

HP-ASSY-133-R1

& |ASSY-Frame Batom Support =ASSY 80
T ASSY-Door Rear Cabinet FCE Base 2 AEEY E2-H
] ASSY-Rear Chaser -ASSY-111-R




LONG CABINET REAR ASSEMBLY

PARTS LIST

HP-ASSY-160A-R0

HP-ASSY-69-R0

HP-ASSY-86-R0
HP-ASSY-71-R0

DESCRIPTI

ASSY- Rear Cabinet Frame

ASSY-Cover Cable Target

ASSY-Base

96



LONG CABINET REAR FRAME ASSEMBLY

97

PARTS LIST
ITEM DESCRIPTION PART NUMBER TY
1 ASSY-Front Foot Reinforce HP-ASSY-101-R0 1
2 ASSY-Rear Foot Reinforce HP-ASSY-102-R0 1
3 ASSY-Side Cabinet Track LH HP-ASSY-100-LH-R0O 1
4 ASSY-Side Cabinet Track RH HP-ASSY-100-RH-R0 1
5 ASSY-Base Track HP-ASSY-54-R0 1
6 ASSY-Frame Bottom Support HP-ASSY-60-R0O 3
7 ASSY-Pipe Front Reinforce 2 HP-ASSY-61-R0O 1
8 ASSY-Door Rear Cabinet PCB Base 2 HP-ASSY-62-R0 1
ASSY-Motor Vibration Frame HP-ASSY-66-R0 1
ASSY- Motor Bracket Ball Gate HP-ASSY-136-R0 1
ASSY-Motor VibrationA HP-ASSY-67-R0 1
ASSY-Ball Divider HP-ASSY-063-R0 1




98

PARTS LIST

ITEM

DESCRIFTION

FART NUMBER

ASSY-Chaserlight Rear

HP-ASSY-108-R2

REAR CHASER ASSEMBLY-SPLIT CABINET

1
2 | ASSY-Chaserlight MID HP-ASSY-108-R3 4
3 | ASW-Rear Mounting Chaser LH- COATED HP-FC-017-LH-R1 1
4 | ASW-Rear Mounting Chaser RH- COATED HP-FC-017-RH-R1 1
5 | Rear Join Bracket Top- COATED HP-FC-0104-RD 2
& | ASW-Rear Join Bracket Top LH- COATED HP-FC-018-LH-RO 1
7 | ASW-Rear Join Bracket Top RH- COATED HP-FC-018-RH-R0 1
2 | Rear Join Bracket Bottom LH- COATED HP-FC-0136-LH-RO 1
9@ | Rear Join Bracket Bottorn RH- COATED HP-FC-0130-RH-RO 1
10 | Plastic Side Cover 3 HP-FP-030-R1 2
11 | Plastic Side Cover 4 HP-FP-031-R1 2
12 | Ball Direction 2 LH- COATED HP-FC-42-LH-RO 1
12 | Ball Direction 2 RH- COATED HP-FC-042-RH-R0 1
14 [ Button Head Socket Screw M4 x 10- Stainless HFO402B 1
15 | Hex Bolt M10 x 20- Stainless HFD2484
18 | Flat Washer M4- Stainless HF10&58
17 | Flat Washer M1D- Stainless HF 10804
18 | Spring Lock Washer M4- Stainless HF 10754
18 | Spring Lock Washer M10- Stainless HF 10724




LONG CABINET REAR CHASER ASSEMBLY

99

PARTS LIST
ITEM DESCRIPTION PART NUMBER Qrty

1 ASSY-ChaserLight Rear HP-ASSY-109-R0 1
2 ASSY-ChaserLight_MID HP-ASSY-108-R0 4
3 ASW-Rear Mounting Chaser LH- COATED HP-FC-017-LH-RO 1
4 ASW-Rear Mounting Chaser RH- COATED HP-FC-017-RH-RO 1
5 Rear Join Bracket Top- COATED HP-FC-019A-R0 2
6 ASW-Rear Join Bracket Top LH- COATED HP-FC-019-LH-RO 1
7 | ASW-Rear Join Bracket Top RH- COATED HP-FC-019-RH-R0O 1
8 Rear Join Bracket Bottom LH- COATED HP-FC-0139-LH-R0 1
9 | Rear Join Bracket Bottom RH- COATED HP-FC-0139-RH-R0 1
10 | Plastic Side Cover 3 HP-FP-030-RO 2
" Plastic Side Cover 4 HP-FP-031-R0 2
12 | Ball Direction 2 LH- COATED HP-FC-042-LH-RO 1
13 | Ball Direction 2 RH- COATED HP-FC-042-RH-RO 1
14 | Button Head Socket Screw M4 x 10- Stainless HF04038 12
15 | Hex Bolt M10 x 20- Stainless HF0B46A 4
16 | Flat Washer M4- Stainless HF10858 12
17 | Flat Washer M10- Stainless HF1069A 4
18 Spring Lock Washer M4- Stainless HF1075A 12
19 | Spring Lock Washer M10- Stainless HF1079A 4

A TVETE VR T SRR

REAR CHASER ASSEMBLY




100

PARTS LIST

FRONT MID CHASER ASSEMBLY-SPLIT CABINET

ITEM

DESCRIPTION

PART NUMBER

aTy

ASSY-ChaserLight MID

HP-ASSY-108-R3

4
2 ASW-Front mounting chaser RH- COATED HP-FCO18-RH-R1 1
3 ASW-Front Mounting Chaser LH- COATED HFP-FC018-LH-R 1 1
4 ASW-Front Join Bracket-Top LH- COATED HF-FCA018-LH-R0D 1
5 ASW-Front Join Bracket-Top RH- COATED HP-FC012-RH-RO 1
] Front Join Bracket 1- COATED HP-FC-044-RO 2
T Front Join Bracket 2-RH- COATED HP-FC045-RH-RD 1
B Front Join Bracket 2-L H- COATED HFP-FC045-LH-R0 1
g AS-Bracket Front Ball Protection LH- HP-FC-048-LH-R1 1

COATED
i0 | AS-Bracket Front Ball Protection RH- HP-FC-048-RH-R1 1

COATED

Plastic Side Cower 1 HP-FP-028-R1 2
12 Flastic Side Cover 2 HP-FP-028-R1 2
12 | Spring Lock Washer M10- Stainless HF1078A 4
14 Flat Washar M10- Stainlezs HF 10684 4
15 Hex Bolt B110 x 20- Stainless HFDE484 4




LONG CABINET MID CHASER ASSEMBLY

FRONT CHASER-MID ASSEMBLY

PARTS LIST
ITEM DESCRIPTION PART NUMBER QTy
1 ASSY-ChaserLight_MID HP-ASSY-108-R0 4
2 ASW-Front mounting chaser RH- COATED HP-FC-016-LH-RO 1
3 ASW-Front Mounting Chaser LH- COATED HP-FC-016-LH-RO 1
4 | ASW-Front Join Bracket-Top LH- COATED HP-FC-018-LH-R0O 1
5 ASW-Front Join Bracket-Top RH- COATED HP-FC-018-RH-R0 1
6 Front Join Bracket 1- COATED HP-FC-044-R0 2
7 Front Join Bracket 2-RH- COATED HP-FC-045-RH-R0 1
8 Front Join Bracket 2-LH- COATED HP-FC-045-LH-R0 1
9 AS-Bracket Front Ball Protection LH- COATED HP-FC-046-LH-R0O 1
10 | AS-Bracket Front Ball Protection RH- COATED HP-FC-046-RH-R0 1
11 | Plastic Side Cover 1 HP-FP-028-R0O 2
12 | Plastic Side Caver 2 HP-FP-029-R0 2
13 Spring Lock Washer M10- Stainless HF1079A 8
14 | Flat Washer M10- Stainless HF 1069A 8
15 | Hex Bolt M10 x 20- Stainless HF0846A 4
16 Hex Bolt M10 x 45- Stainless HF0851B 4
17 HEX NUT M10 HF1009 4

101




102

PARTS LIST

ITEM DESCRIPTION PART NUMBER. QY
1 ASW-Chaserlight_Bracket_Front- COATED | HP-FC-013-R1 1
2 Chaselight Plastic Case_TOP HP-FP-024-RD 1
3 Chaselight Plastic Case 2 HP-FP-025-R 2
4 Chaselight Plastic Case 3-LH HP-FP-026-LH-RD 1
5 Chaselight Plastic Case 3-RH HP-FP-026-RH-RO 1
i} Chaselight Plastic Case 4-LH HP-FP-027-LH-R0 1
7 Chaselight Plastic Case 4-RH HP-FP-027-RH-RD 1
8 Plastic Comer Connect 1- COATED HP-FC-043-RO [}
9 Flat Head Phillips Screw M4 » 15- Stainless HFO485C 3z

10 Button Head Socket Screw M5 x 25- Stainless | HFOS0TC 4
11 Bution Head Socket Screw M5 x 15- Stainless | HFDE05B =]
12 | Spring Lock Washer M5- Stainless HF 10784 12
13 | Flat Washer MS- Stainless HF 10884 2
14 | Flange Mut M5-Stainless HF 10284 1
15 Front Chaser_Extension Mounting Plate LH- HP-FC-051-LH-RD 1
COATED
18 Front Chaser_Extension Mounting Plate RH- | HP-FC-051-RH-R0
COATED
17 Flat Washer ME 150 70832 (Big)- Stainless HF1D&7C

CHASER LIGHT FRONT-ASSEMBLY

TYPICAL COMMECTION FOR ALL ACRYLICS




FRONT BALL PROTECTION AND CHASER MIDDLE SIDE COVER ASSEMBLIES

FRONT BALL PROTECTION ASSEMBLY

CHASER MIDDLE COVER ASSEMBLY

PARTS LIST
ITE DESCRPTION FART NLMBER ety
1 AS-Fron Ball Prolecton- STICKER HP-A5-FS025-RZ 1
2 Buton Head Socket Sorew ME x 15- Stainkess | MFOS0SE ]
3 Spring Locik Washar W Sminless HF10TEA ']
4 Pt Washer W8 507053 (Big- Stnless HF1087C ]

103

Q
oo @

PARTS LIST
ITEM CESCRIFTION FART HUMEBER ary

1 Chaser Imermid Conneck2 A RH - COATED WP -FC-013%-RH-RD 1
2 Chaser imtemmid Conneck2ALH - COATED HPFC035LH-RD 1
3 Sale Cover 3 HP-FPQ33-RO 1
4 Batton Head Socket Screw M5 x 15- Stinless | MFO5058 ]
2 Spring Lok Washer ME- Stainkss HEIOTEA 4
2 FlatWasher W5 Siainks s HRIDAeA, £

Dome MUT W5- Sainiess HF351A L]




FRONT RIGID FRAME ASSEMBLY

FRONT RIGID FRAME ASSEMBLY

PARTS LIST
ITEM DESCRIPTION PART NUMBER QaTy

1 ASW-Front Pipe Rigid Frame- COATED HP-FC-011-RO 1
2 ASSY-Front Vertical Transmitter HP-ASSY-152A-FR-R0 1
3 ASSY-Front Vertical Receiver HP-ASSY-152B-FR-R0 1
4 Front Cover Horizontal 2- COATED HP-FC-057-R0 2
5 Sensor Flat Cover 1 HP-FP-014-R0 2
6 Sensor Top Front Cover HP-FP-015-R0 1
7 Front Top Rigid Frame Cover HP-FP-013-R0 2
8 Flat Washer M4- Stainless HF1065B 44
9 Spring Lock Washer M4- Stainless HF1075A 44
10 Button Head Socket Screw M4 x15- Stainless | HF0405B 44
11 Spring Lock Washer M5- Stainless HF1076A 2
12 Flat Washer M5- Stainless HF 1066A 2
13 Button Head Socket Screw M5 x 20- Stainless | HFO506B 2
14 Hex Bolt M6 x75- Stainless HFOB57A 4
15 Spring Lock Washer M6- Stainless HF1077A 4
16 Flat Washer M6- Stainless HF1067D 4

104




REAR RIGID FRAME ASSEMBLY

105

REAR RIGID FRAME ASSEMBLY

PARTS LIST
ITEM DESCRIPTION PART NUMBER QaTy
1 ASSY-Vertical Receiver Rear HP-ASSY-152D-REAR-RO 1
2 ASSY-Horizontal Receiver Rear HP-ASSY-154--R0 1
3 | ASSY-Vertical Transmitter Rear HP-ASSY-152C-REAR-RO 1
4 ASSY-Horizontal Transmitter Rear HP-ASSY-153-R0 1
5 | ASW-Rear Pipe Rigid Frame- COATED HP-FC-012-R0 1
6 | Cover Rear Sensor Bottom- COATED HP-FC-050-R0 2
7 | Hex Bolt M6 x75- Stainless HFOB57A 4
8 Spring Lock Washer Mé- Stainless HF1077A 4
9 | Flat Washer M6- Stainless HF1067D 4
10 | Spring Lock Washer M5- Stainless HF1076A 10
11 | Flat Washer M5- Stainless HF1066A 10
12 | Button Head Socket Screw M5 x 20- Stainless | HFO506B 10
13 | Sensor Flat Cover 1 HP-FP-014-R0 2
14 | Sensor Flat Cover 2 HP-FP-023-R0 1
15 | Button Head Socket Screw M4 x15- Stainless | HF04058 36
16 | Spring Lock Washer M4- Stainless HF1075A 36
17 | Flat Washer M4- Stainless HF 10658 36




VERTICAL RECEIVER REAR ASSEMBLY

106

VERTICAL RECEIVER REAR ASSEMBLY

PARTS LIST
ITEM DESCRIPTION PART NUMBER QaTy

1 Spacer Block HP-FP-017-R0

2 | Vertical Sensor Bracket HP-FP-016-R0

3 Spacer Block Cover 1 HP-FP-018-R0

4 PCB FB213A IR Receiver FB213A

5 | Flat Washer M4- Stainless HF 10658

6 | Spring Lock Washer M4- Stainless HF1075A

7 Button Head Socket Screw M4 x15- Stainless | HF0405B

8 | Pan Head Phillips Screw #6x1/2"- Stainless HF4642A

[T/ 777 7 777

/
4

/ o/
7

-

S S S S S
7

AR

/[ /
7/

7o
o
o

/

/

/

/

/

5

()

sz L] Fal

Sz

yi

5

rx

s

Sy

ra

ya

Sz 7 Fx s

s

Sy

[T/ 7T ST

ra

D

Vd

ey AT,

7 W, -

& .

Vd

(==

.y

& .

=T,

Py

rd W, .

8

W

VANV AV ANV AV, /i
®



VERTICAL TRANSMITTER REAR ASSEMBLY

107

e ] /e

e ] /e

VERTICAL TRANSMITTER REAR ASSEMBLY

PARTS LIST
ITEM DESCRIPTION PART NUMBER

1 Spacer Block HP-FP-017-R0

2 | Vertical Sensor Bracket HP-FP-016-R0

3 | Spacer Block Cover 1 HP-FP-018-R0

4 | PCBFB213B IR Transmitter FB213B

5 | Button Head Socket Screw M4 x15- Stainless HF0405B

6 Spring Lock Washer M4- Stainless HF1075A

7 | Flat Washer M4- Stainless HF 10658

8 Pan Head Phillips Screw #6x1/2"- Stainless HF4642A

[T/ T/ 7/ 77 777/

2\

./ / '//' S /S S S

/ /
/

L

AR
4
YL

/

O

A e

3

/'g/" & VAV AV AV AV AV
®



108

PARTS LIST

HORIZONTAL TRANSMITTER REAR-ASSEMBLY

ITEM DESCRIFTICN PART NUMBER aQTY

Spacer Block HP-FP-017-RD 2
2 | Spacer Block Cover 1 HP-FP-0158-R0 2
3 | Top Horizontal Rear Sensor Bracket HP-FP-021-R0 i
4 | Pan Head Phillips Screw #6x1/27- Stainless HF4342A 18
& | PCBA, FB213B IR Transmitter FE213B 2
] Flat Washer M4- Stainless HF 10858 B
T | Spring Lock Washer M4£- Stainless HF1075A B
5 | Button Head Socket Screw M4 x15- Stainless | HFD4058 ]




HORIZONTAL RECEIVER REAR ASSEMBLY

PARTS LIST HORIZONTAL RECEIVER-REAR ASSEMBLY
m DESCRIPTION PART NUMBER Q
Spacer Bock HP-FP.017.R0
Spacer Bock Cover 1 HP-FP.018-R0

Bottom Horzontal Rear Sersor Bracket HPFP.022-70
PCH FO213A IR Racoiver FE2134

Pan Head Phikps Screw #6127 Stankess HF 48424

Flat Washer MA- Staniess HF10658

Spong Lock Wastmr M4- Stankss HF1075A
Button Mead Socket Screw M x15- Stalnless | HFO4068

Diﬂlﬁ.ul}-g
occ;ve-wu:,

109



110

PARTS LIST
TEM DESCRIPTION PART NUMBER ary
Vertical Sensor Bracket Front HP-FP-062-R0
2 | Spacer Block HP-FP-017-RO 2
3 Spacer Block Cover 1 HP-FP-018-R0 2
4 | PCBA, FB213A IR Recsiver FE213A 2
5 Flat Washer M4- Stainless HF 10658 12
i1 Spring Lock Washer M4- Stainless HF 10754 12
T Button Head Socket Screw MM x15- Stainkess | HF04058 12
& | Pan Head Phillips Screw #6x1/2"- Stainless HF48424 1a

— L




111

PARTS LIST
TEM DESCRIPTION PART NUMEER QTyY

Vertical Sensor Bracket Front HP-FP-082-R0 1
2 | Spacer Block HP-FP-017-RD 2
3 | Spacer Block Cover 1 HP-FP-018-RD 2
4 | PCBA, FB213B IR Transmitter FB213B 2
k] Flat Washer M4- Stainless HF 10858 12
i} Spring Lock Washer M4- Stainkess HF 10754 12
T Button Head Socket Screw M4 x15- Stainless | HFD4058 i2
B | Pan Head Phillips Screw #8x1/27- Stainless HF 46424 ig

SN VNG
)

R P
)




LIGHT BOX ASSEMBLY 1

112

PARTS LIST
ITEM DESCRIPTION PART NUMBER | QTY REMARKS

1 | BackBoard Panel HP-FW-037-R2 1
2 | L Channel A1- COATED HP-FC-077-R0 1
3 | L Channel A2- COATED HP-FC-114-R0 1
4 | L Channel B1- COATED HP-FC-078-R0 1
5 | L Channel B2- COATED HP-FC-115-R0 1
6 | L Channel C- COATED HP-FC-079-R0 1
7 | L Channel D- COATED HP-FC-080-R0 1
8 | L Channel E- COATED HP-FC-081-R0 1
9 | Target Holder- COATED HP-FC-082-R1 4
10 | AS-Bracket 6 Light Box- COATED HP-FC-083-R1 2
11 | AS-Bracket 7 Light Box- COATED HP-FC-084-R1 2
12 | Bracket Slot Light Box #3- COATED HP-FC-085-R0 2
13 | Bracket Slot Light Box #4- COATED HP-FC-086-R0 2
14 | AS-Target- SILKSCREEN HP-SS-FP039-R0 1 Refer to order requirement
15 | Cover Target HP-FP-040-R1 1
16 | Pan Head Phillips Screw #8x1/2" - Stainless HF4902B 42
17 | Knock Down Bolt M6x35- Stainless HF06898B 18
18 | Flat Washer M6- Stainless HF1067D 18
19 | Flat Washer M6 ISO 7093 (Big)- Stainless HF1067C 8
20 | Lock Nut M6- Stainless HF1017A 18
21 | Button Head Socket Screw M5 x 30- Stainless | HFO508C 8
22 | Button Head Socket Screw M5 x 15- Stainless | HF0505B 10
23 | Spring Lock Washer M5- Stainless HF1076A 18
24 | Flat Washer M5- Stainless HF1066A 10
25 | Cable Tie Mount Screw Saddle HC-1 EP0012 6
26 | Cable Tie_10cm EP0001 6
27 | Flat Head Phillips Screw #6 x 1/2"- Stainless HF4602A 6
28 | Rubber Edging-LightBox Edge (0.08 Meters) HM29968B 8
29 | Rubber Edging-Channel B (3.3 Meters) HM2996B 1
30 | Rubber Edging-Channel D (1.6 Meters) HM2996B 1
31 | Rubber Edging-Channel E (0.7 Meters) HM2996B 1
32 | Rubber Edging-Entry1 (0.075 Meters) HM2996B 5
33 | Rubber Edging-Channel C (2.4 Meters) HM2996B 1
34 | Flat Washer M10 Big- Stainless HF10698 8
35 | LED Plastic Clip 2 THIS ITEM COMES | 117

FREE WITH

EVERY LED LIGHT

STRIP PURCHASE
36 | Pan Head Phillips Screw #6x3/8"- Stainless HF4641A 117
37 | Target Comer- STICKER HP-PS-035-RX 40
38 | AS-Target KMH Version- SILKSCREEN HP-SS-FP110-R0 1 Refer to order requirement

LIGHT BOX ASSEMBLY 1

=@

;7 7 7




LIGHT BOX ASSEMBLY 2

o
>
-
o)
=
L
%)
%)
<
x
)
M
-
L
O
-

113



CABINET FRAME ASSEMBLY

114

CABINET FRAME-ASSEMBLY

PARTS LIST
ITEM DESCRIFTION PART MUMBER ary
1 ASSY-Cabinet Panel-Basa HP-ASSY-03-R2 1
2 | ASSY-Cabinet Panel-Side LH HP-ASSY-04-R2 1
3 | ASSY-Cabinet Panel-Side RH HP-ASSY-05-R2 i
4 ASSY-Cabinet Panel-Door HP-ASSY-06-R1 1
5 AS-Cabinet Panel-Top Suppaort HP-AS-FW00S-R2 1
] ASSY-Wood Front Tunnel HP-ASSY-18-R3 i
T ASSY-Cabinet Panel-Rear Top Support HP-ASSY-10-R1 1
8 Front Cabinat Sida Cover HP-FP-003-R0 2
a Flat Head Phillips Screw #6x1-1/4" HF4605 3
10 | Hex Bodt M10 x 45- Stainless HFO08518 2
11 | Spring Lock Washer M10- Stainless HF10TaA d
12 | Flat Washer M10- Stainless HF106E04 4
13 | Cable Tia_10cm EPOO01 13
14 | Hex Bodt M10 x 30- Stainless HFO2484 2
15 | Spring Lock Washer M5- Stainlass HF10TEA 4
16 | Flat Washer MS- Stainless HF 10664 4
17 | Button Head Socket Screw M5 x 25- Stainless | HFOSO7C 4
18 | Cable Tie Mount Screw Saddie HC-1 EPD012 3
19 | Flat Head Phillips Screw #6 x 1/2°- Stainless | HF4&02A 3
20 | Cabinet Comer Guard HM3462 2
21 | Pan Head Phillips Screw #6x1/2°- Stainless HF 48424 4




FRONT CABINET ASSEMBLY

115

PARTS LIST

FRONT CABINET-ASSEMBLY

ITEM DESCRIFTION FART HUMBER |QTY REMARKS

1 |ASSY-Cabingl Frame HP-AS5Y-02-RS 1

i |ASSY-Cash Box HP-ASSY-13-R2 1

3| ABEYT kst Holder PSSR 2 | Refer o codar re gurement
d | AEEY.HP Coim Door HP-ASEY-14-RE 1

§ | AEEY-HP Ticket Door HPLASEY-17-R2 1 | Rufer o coder nequibemsnt
8 |AESY-Bal Hopper HP-ASSY-10-R2

T |ASSY-Comnector Fanel b ain HF-ASEY-20-R1

§ |ASSY-PCO Gase & Operator Panel | HP-ASSY-I9-R4
3 |ASSY-Cabines Top Cover HP-ASSY-12-Re
10 | AEEY-Einut Bracket HP-ASSY-2T-R1

1 | SafetyCover

HP-FlOT 3-R1

2 | ASEY-HF B lankTicket Door

HP-ASEY- 182-R:0

Refer © coder nequibemen t




CABINET TOP COVER ASEMBLY

CABINET TOP COVER ASSEMBLY

PARTS LIST

DESCRIPTION

PART NUMBER

1 AS-Cabinet Top-Gever~STICKER

HP-AS-R86688-R0

Hinge Top Cover

HP-FM-064-R0O

Cabinet Cover Faceplate

HP-FP-005-R0

ASSY-Speaker

HP-ASSY-41-R0

HP-ASSY-42-R0

ASSY-Speaker CrossOver

HP-ASSY-28-R0

2
3
4
5 | ASSY-Tweeter
6
8
9

Cam Lock HMO0004

Top Door Cam- COATED HP-FC-067-R0
10 | Grounding Plate- COATED HP-FC-066-R0
11 | Button Head Socket Screw M4 x12- Black HF0404
12 | Button Head Socket Screw M5 x 30- Stainless | HF0508C
13 | Flange Nut M5-Stainless HF1026A

14 | Safety Label [GROUNDING]- STICKER

Sticker is a taken from a set under P/N XX-PS-032-RX, consist of assorted safety labels eg..

Warning, Danger, Caution & grounding

401- DOUBLE P

15 | AS-Big Dome PushButton-Clear LED Model HP-AS-107-R0
401-SINGLE P
16 | AS-Big Dome PushButton-Clear LED Model HP-AS-108-R0

116




NOISE FILTER, SPEAKER, SPEAKER CROSSOVER AND TWEETER ASSEMBLIES

NOISE FILTER ASSEMBLY

PARTS LIST
DESCRIPTION PART NUMBER Qry
AS-Noise Filter Bracket- COATED HP-FC-071-R0
Audio isolation transformer EA0839

5
SlwiNn]|=Im
E4

Flange Nut Md- Stainless

HF1025A

N PN [N

Tessa Tape 749 - Noise Filter (.040 Meters)

HM2210A

SPEAKER ASSEMBLY
PARTS LIST
ITEM DESCRIPTION PART NUMBER Qry
1 | ASW-Speaker Cover- COATED HP-FC-009-R0 1
2 | Speaker KYue KY-661 6.5" 2-Way 4 Ohm120 Watt Black | Part is a taken from a set under manufacturer p/n KY661 , consist of SPEAKER 1
(2 pe), Tweeter (2 pc) and Crossovers (2 pes)
3 | Speaker Spacer LH HP-FW-070-LH-RO 1
4 | Speaker Spacer RH HP-FW-070-RH-RO 1
5 | Speaker LED Cover HP-FP-006-R0 1
6 | Flange Nut M5-Stainless HF1026A 4
SPEAKER CROSSOVER ASSEMBLY
PARTS LIST
ITEM DESCRIPTION PART NUMBER QTy

TWEETER ASSEMBLY
PARTS LIST
TEM DESCRIPTION PART NUMBER
1| Tweeter bracket- COATED HP-FC-068-R0

N

Tweeter_KY-661

Part is a taken from a set under manufacturer p/in KY661 , consist of
SPEAKER (2 pc), Tweeter (2 pc) and Crossovers (2 pcs)

3 | Button Head Socket Screw M4 x 10- Stainless | HF04038
4 | Spring Lock Washer M4- Stainless HF1075A
5 | Flat Washer M4- Stainless HF10658
6 | Flange Nut M4- Stainless HF1025A

117

Speaker_CrossOver_KY-661

Part is a taken from a set under manufacturer pin
KY661 , consist of SPEAKER (2 pc), Tweeter (2 pc)
and Crossovers (2 pcs)

Flange Nut M4- Stainless

HF1025A




BALL HOPPER AND DB BOX ASSEMBLIES

118

BALL HOOPER ASSEMBLY

PARTS LIST
ITEM DESCRIPTION PART NUMBER ary
1 ASW-Ball Hopper- COATED HP-FC-001-R2 1
2 Ball Chute LED Cover HP-FP-001-RO 1
3 Rubber Edging-Ball hopper (0,366 Meters) HM20D6E 1
4 Flange Mut M4- Stainkess HF1025A 1
5 Screw, Thwead Forming M3x8, Countersunk 1
Head 3.08KRSTIOTC1D
B Spring Lock Washer M5- Stainless HF10TEA a
7 Flat Washer M5- Stainiess HF1066A a
B Buttan Head Socket Screw M5 x 25- Stanless | HFOS0TC 8

DB BOX ASSEMBLY

PARTS LIST
ITEM DESCRIFTION PART NUMBER ary
1 | AS-DB Housing Box- COATED HP-FC-038-R1 1
2 | Passive Filter Of EM| Suppression High Low Corp Model EADG49A 1
06556-B2A5-088
3 | Binding Post Tin Plated-Green 3760-5 EA13s56 1
4 Flange Mut M3-Stainleas HF1024A 3
5 | Flange Mut M5-S1ainless HF 10264 2
6 | Spring Lock Washer M5- Stainless HF1076A 2
T Flat Washer M5- Stainless HF1066A 2
B | Button Head Socket Screw M5 x 15- Stainless HFOs5058 2
8 | Pan Head Phillip Screw M3 x 12- Stainless HFO344A 2
10 | AS-DEB Box Holder- COATED HP-FC-036-RD 1
11 | Tessa Tape 749 - DB Box 1 (0179 Meters) HM2Z104 2
12 | Tessa Tape 749 - DB Box 2 {0.145 Meters) HM2Z104 1
13 | Safety Label [GROUNDING]- STICKER ‘Sticker s a taken from a et under PN 4
HF-PS-032-RX, consist of assoned safety labels eg..
‘Warning, Danger, Caution & grounding
14 | CHOOSE OMLY 1 TYPE-Main Fuses (Fuse 6A for 110-120VAC 1
REGION)(Fuse 3A for Z20-2400VAC REGION)
15 | Main Fuse Label- STICKER Pait is a taken from a set under PIN HP-PS-026-RX, 1
consist of 2 types of Fuse label options
16 | Safety Label [CALTION]- STICKER Sticker |s & taken from a set under P/N 1
HP-PS-032-R¥, consist of assoned safety labels eg..
‘Warning, Danger, Caution & grounding
17 | Rubber grommet & 22 mm HMO234 1




119

COIN DOOR DOOR ASSEMBLY

TICKET DOOR ASSEMBLY

PARTS LIST
ITEM DESCRIPTION PART NUMBER Ty

1 ASSY-HP Coin_DBEA Paral HP-453Y-15-R1 1
2 | AS-HP Cain Door- STICKER HP-#5-PWDDZ-R3 1
3 | Hinga Coin Doar HP-F-103-RD 1
4 | Coin Door Cam- COATED HP-FC-104-RO 1
5 Grounding Plate- COATED HP-FC-D6E-RD 1
B Caminck TCE02-M HMDOO4 [TCBEOZ-M) 1
T Bumnn Haad Sockad Scroe M4 ¥ 25 Stainlass | HFO407C 2]
B Spring Lock Washar M4- Swinnas HF 10754 2]
] Flat Washar M4. Skhinkss HF 10656 a
10 | HEX Nut Md4- Skainless HF 10054 g
11 | Sakely Label [DBA 2]- STICKER Slicker |5 = taken from & set 1

under PIN HP-PS-002-RX,

consit of essortad salety labeks

ag.. Warning, Dangar, Caution &

groundi
12 |Sakaty Labal [GROUNDINGF STICKER Slickar is @ takan from & set 2

undar PIN HP-PE-032-RX,

consisl of mssorind salety labak

mag.. Warning, Dangar, Caulion &

grounding

|

PARTS LIST
MEM DESCRIPTION PART NUMBER oTY
1 AS-HP Ticke! Door Wood- STICKER HP-AS-PS001-R2 1
2 | Hinge Ticked Daor HP-FM-113-R0 1
3 | Camlock TCBO2-M HMODD4 (TCAM2-M) 1
4 [ Ticket Door Cam- COATED HP-FC-101-R0 1
5 | Carregs Bol MS ¥ 25- Sainkss HFE0308 a
] Spring Lock Washar MS- Shainless HF1076A a8
T Flan 'Was har MS- Swinlas HF 10564, =]
] HEX Mut M5 Siainlass HF 1006 8
] Buton Head Sockel Scew M x 25 Shkinless | HFO40TC 4
0 | Spring Lock Washer M- Skainless HF 1 0TS 4
11| Flat 'Washer - Stainlass. HF 10658 4
12 | HEX Nul Md- Btainless HF 10054 4
13 | CHAIN | Diamatar Wira 3.5 mm | 450 mm- HM 1412 1
Staal, Galvanize

14 | Flat Hesd Phillips Screw #8 & 1027 Stainlass HF4B02A, 1
15 | Cabka Tia Moum Screnw Saddla HC-1 EPOOI2 1
16 | Cable Tia_i0cm EFOOD1 1
1T | Safsty Labal [GROUNDING]- STICKER Stickiar is & w@kan o & sat endar PN 2

HP-P3-0G2-RX, consisl of assoried

safaly labsls eg .. Warring, Danger,

Caution & grourding
18 | Ticke! Dispanser (Optional) EA 1103 2




BLANK TICKET DOOR ASSEMBLY

120

PARTS LIST
ITEM DESCRIPTION PART NUMBER aTy
1 | ASHP BlankTicket Door - STICKER HP-ASFS4E8-R0 1
2 | Hinge Tickst Door HPFM-113-R0
3 Camlock TCBO2-M HMODO4 [TCED2-M)
4 Ticket Door Cam- COATED HPFC-101-R0
5 CHAIM | Diameter Wirs 3.5 mm )} 450 mm- HM1412
Steel, Galvanize
§ | Button Head Socket Screw M4 » 25- Stainless | HFDMO0TC 4
T Carriage Bolt M5 x 25- Stainless HFE0304A
B Spring Lock Washer M4- Stainless HF10754 4
a Spring Lock Washer M5- Stainless HF1078A
10 | Flat Washer M4- Stainless HF10658 4
11 | Flat Washer M3- Stainless HF 10664
12 | HEX Mut M4- Stainless HF 10054 4
13 | HEX Mut MS- Stainless HF1008
L




POWER SUPPLY AND REAR CABINET BASE ASSEMBLIES

POWER SUPPLY ASSEMBLY REAR CABINET BASE ASSEMBLY

PARTS LIST PARTS LIST
TEn DESCRETION PART MUMSER o MEM PESCRFTION PART MUMEER oy
1| Pewer SupctyBracet P22
T CHOOSE ONLY | ALTERNATE 1 AS-Raar Cabirst PCE Sase HF-AS-FNT13-RT 1
SPPLERPosar Senaly 2 AEEV-Conne 3o basket ) HPAEE Y125 RO '
21 |ABEVTDNALamda AWERO0B-12 12V-50A | HPASST-106-R0 : ASSVPCE PRI Thght Convreli! R ARSI !
T2 (e e vel SEEO T R FEFTETET 4 Cabin Tia Mount Sorww Sasde HC-1 £F0012 3
1 | HP Pows Supply Coar HEFP004-F : CableTie_t0om EFTo g
PR T —r—r———— T . : Bis80n Hakd Soc 5w U4 1 20 Slnkes | ARG [
5[5 %yLabel INARNINGE STICKER T I {FartendPhfes Somy B x0T Somees JRRISHA =
T PN ML S0E2R, 8 Spring Lock Wasker Ui - Stankess HEIOTEA F]
R T - 9 FlatWashe M&- S0 nkss HF10558 4
S 0 |PCE FEZH Labe- SICKER HPPE-02T-RK 1
Caubion L groundeng
B | BaleryLabel INARNMG 2F STIRER Stiker 3 twmn o 3 20
uneder P HP-P5-032-RX,

oonstst of xssormd salkty
labe s 6y Wietng. Canger.

Caution & giround

T | Bpnng Lock Washer M5 Szanie s HF1OT8A E]
& | Flat'Washes WS- Shinkss HIF1 A 4
-] B bon Head Socket Sorew M2 x 22 Saseniess | HRDMTC 4

121



PCB BASE ASSEMBLY

122

PCB BASE ASSEMBLY

PARTS LIST
ITEM DESCRIFTION FPART NLMBER omn
1 ASW-PCE Basel-PCE Baseld- COATED | HP-FC-005-R0 1
7 | Asgv-Ampifier Siopper Brackat HELASEY.31.E0 1
3 | AssyMini Single Board Compuiar HPASSY. 2852 1
4 | ASTr-Amoiter HE-ASSY-30-R1 1
5 ASSY-Connedor Fanel-Rigid HF-ASSY-31-RD 1
8 |AsyFCE FB 215 FivM RGE Board WA BEY-32-R1 1
T AsspPCE FB 218 OPU 1.0, Board HPASEY-13.R1 1
8 |AmpPCE FE214 Fuse PCE HPA 5SSV 1
5 | ASSY-AC Swich HP-ASSY-30-R 1
10 | ASSY-Swinch Bracket Cover HP-ASSY-3-RD 1
11 | ASSY-Noise Fiver HF-ASSY-45-RD 1
12 | FowerSwitth- STICKER HF-F 5-018-RX 1
13 | SafetyLabel [ZROUNCING]- STICKER | Stckeris ataken foma st under PN 1

HP.PELI2.RY, consst of assorbed
safaty labels &g, . Waming. Danger.
Caution & grownding




BALLGATE MOTOR BRACKET ASSEMBLY

PARTS LIST

ITEM DESCRIPTION

PART NUMBER

Qry

MOTOR BRACKET BALLGATE ASSEMBLY

ASSY-Motor Bracket Gate

HP-ASSY-136-R3

2 ASSY-PCB FB84B HP-ASSY-132-R1

3 ASSY-PCB FB84A HP-ASSY-131-R1
ASW-Ball Gate Motor bracket- COATED HP-FC-024-R1

5 Ball Gate Motor Side Plate HP-FW-032-R1

6 Ball Gate cover HP-FP-064-R0O

Pan Head Phillips Screw #8x1/2" - Stainless HF4902B
8 Spring Lock Washer M5- Stainless F1076A
Flat Washer M5- Stainless HF1066A

10 Button Head Socket Screw MS x 25- Stainless | H

123




MOTOR BRACKET GATE ASSEMBLY

MOTOR BRACKET GATE ASSEMBLY

PARTS LIST
ITEM DESCRIPTION PART NUMBER QTy
1 Motor Bracket Gate 1- COATED HP-FC-095-R0 1
2 | AS-Motor Bracket Gate 2- COATED HP-FC-096-R0 1
3 | ASW-Wheel Bracket- COATED HP-FC-097-R0 1
4 Wheel 1 HP-FW-030-R1 1
S5 | Wheel 2 HP-FW-031-R1 1
6 | LB Shaft Bushing_T1 HP-FP-037-R0 1
7 | Shaft Ball Gate 1 HP-FM-098-R0 1
8 | Motor MS37C300-300 12VDC 10RPM(STEEL GEARS) | EA1747 1
9 Sleeve Bearing J4FM-1416-17 HM3348A 1
10 | Button Head Socket Screw M4 x 20- Stainless HF0406B 2
11 | Button Head Socket Screw M4 x 10- Stainless HF0403B 4
12 | Spring Lock Washer M4- Stainless HF1075A 6
13 | Flat Washer M4- Stainless HF10658 6
14 | Spring Lock Washer M5- Stainless HF1076A 2
15 | Flat Washer M5- Stainless HF1066A 5
16 | Flat Washer M6- Stainless HF1067D 1
17 | Lock Nut M6- Stainless HF1017A 1
18 | Lock Nut M5- Stainless HF1016A 3
19 | Flange Nut M5-Stainless HF1026A 2
20 | Button Head Socket Screw M5 x 15- Stainless HF05058 2
21 Pan Head Phillip Screw M3 x 6- Stainless HF0361B 2
22 | Safety Label [GROUNDING} STICKER Sticker is a taken from a set under P/N HP-PS-032-RX, consist of 1
assorted safety labels eg.. Waming, Danger, Caution & grounding
23 | JAW Coupling JM25CYL 6.2-6.2 HM3349 1

124




RIGHT-HAND AND LEFT-HAND SCORE DISPLAY FRAME ASSEMBLIES

SCORE DISPLAY FRAME-LH ASSEMBLY

SCORE DISPLAY FRAME-RH ASSEMBLY

PARTS LIST
ITEM DESCRIPTION PART MUMBER aTry

A5-SideDisplay Board LH HP-AS-FW018-LH-R2 1
2 AS-Player 2- STICKER HP-AS-PSD45-R0 1
3 | AS-Side Score Display Faceplate LH- SILKSCREEM | HP-55-007-L-R0 1
4 | Side Score BackPlate LH HP-FP-008-LH-RD 1
§ | ASESY-Side Display UCL HP-ASSY-63-R0 1
& | PCBA, FB44 4-Digit 7 Segment 2 3in BLUE Display | FB44 4
T Bution Head Socket Screw M4 x15- Stainless HFD4058 15
2 | Bution Head Socket Screw M4 x12- Black HFO404 1
9 | Pan Head Phillips Screw #8x1/2" - Stainless HF48028 24
10 | Spring Lock Washer M4- Stainless HF 10754 15
11 | Flat Washer M4- Stainless HF 10658 15

125

PARTS LIST
ITEM DESCRIPTION PART NUMBER QTY

1 | AS-SideDisplay Board RH HP-AS-FW018-RH-R2 1
2 AS-Side Score Display Faceplate RH- SILKSCREEN | HP-35-007-R-RD

3 | ASPlayer 1- STICKER HP-AS-PS044-R0

4 | ASSY-Side Display UCL HP-ASSY-83-R0

5 Side Score BackPlate RH HPF-FP-D08-RH-RO

6 | Button Head Socket Screw N4 x12- Black HFD404 1
7 Spring Lock Washer M4- Stainless HF10T5A 15
a Flat Washer M4- Siainless HF 10658 15
g Button Head Socket Screw M4 x15- Stainless HFO4058 15
10 | PCBA. FB44R 4-Digit 7 Segment 2.3in RED Display | FB44R 4
1 Pan Head Phillips Screw #8x1/2" - Stainless HF42028 24




VIBRATION MOTOR ASSEMBLY

126

PARTS LIST
ITEM DESCRIPTION PART NUMEER aTty
1 ASW-Vibration Molor Bracket 14 - COATED HP-FC-025-R0 1
2 RF-545 Double Head Vibrating Mator DC 12V 1800-2000RPM EA1TE1 1
3 Rubber Pad (For Vibration Molor)(Size: 119 x 50 x 3mm) HM33TOA 1
4 Anti Vibration Mount Bobbin (Male-Female){10xBmm body)(M4x10 Male & Female) | HM3134 4
a 134" Pipe Clip- Steel, Galvanized HM2589 2
<] Flat Washer M5- Stainless HF1086A 4
T Lock Mut M5- Stainless HF1016A 4
& Flange Mut M4- Stainless HF10254 4
9 | ASSY-Vibration Motor Bracket HPE-ASSY-68-R0 1

VIBRATION MOTOR ASSEMBLY




HEADER DISPLAY ASSEMBLY

PARTS LIST
ITEM DESCRIPTION PART NUMBER aTy
1 | ASW-Bracket Join Display- COATED HP-FC-026-RO 1
2 | ASSY-Display Panel Hi Score or Beat HP-ASSY-T3-R3 1
3 | ASSY-Dizplay Panel WinTicket HP-ASSY-T4-R2 1
4 | ASSY-Display Panel Score HP-ASSY-T5-R2
5 | ASSY-Dizplay Panel Accuracy HP-ASSY-TE-R1
6 | ASSY-X Pangl HP-A5SY-81-R1
T | ASSY-Display Panel Speed HP-ASSY-TT-R2
] Hex Bolt M10 x 20- Stainless HFDa484
a Spring Lock Washer M10- Stainless HF 10784
10 | Flat Washar M10- Stainless HF 10684
11 | Safety Label [GROUNDING} STICKER Sticker is a taken from a set under PN
HP-P5-032-R¥, consist of assorted safety labels
eg.. Waming, Danger, Caution & grounding
12 | Flange Mut M5-Stainless HF 10264

127




CREDIT AND SCORE DISPLAY ASSEMBLIES

CREDIT DISPLAY ASSEMBLY DISPLAY PANEL-SCORE ASSEMBLY
PARTS LIST PARTS LIST
ITEM DESCRIPTION PART NUMBER ary ITEM DESCRIPTION PART NUMBER | QTY
! ASW-CreditDisptay Bracket- COATED HP-FC 0 ! 1 AS-Display Panel Board HP-AS-039-R0 1
2 AS-CreditDisplay Faceplate- COATED HP-FC-075-R0 1
2 Display Back Panel HP-FP-042-R0 1
3 Round Spacer M4 x 3mm EP0E59 4
" Spring Lock Washor M3- Stainioss e p 3 | ASw-Back Cover Win Ticket- COATED HP-FC-089-R0 1
5 Flat Washer M3- Stainless HF 10648 4 4 AS-Display Win Tickets- SILKSCREEN HP-S5-FP044-R0 1
6 Pan Head Phillip Screw M3 x 12- Stainless. HFO344A 4 5 PCB FB44W 4 Digit 7 Segment 2.3in Disp-WHITE FB44W 1
7 Flange Nut M3-Stainless HF1024A 4 6 | Button Head Socket Screw M4 x15- Stainless HF0405B 8
8 |Flange NutMé Sainess HF10254 4 7 | Button Head Socket Screw M4 x12- Black HF0404 4
9 Flange Nut M5-Stainless HF1026A 1 - -
0 Bution Sodet W x 10 Sthardess | 1F0030 2 8 Spring Lock Washer M4- Stainless HF1075A 8
1 Spring Lock Washer M4- Stainless HF1075A 2 9 | Flat Washer M4- Stainless HF 10658 8
12 Flat Washer Md- Stainless HF 10658 2 10 | Pan Head Phillips Screw #8x1/2" - Stainless HF49028 8
13 LCD Vitek VC1625-KBW-JC 1 1 Flange Nut M5-Stainless HF1026A 4

128



DISPLAY PANEL HI -SCORE OR BEAT ASSEMBELY

DISPLAY PANEL-WIN TICKET ASSEMBLY

PARTS LIST
ITem DESCRIPTION PART NUMBER amy REMARKS

1 ASW-Back Cover Beat- COATED HP-FC-082-R0

2 AS-Display Fanel Board HF-AS-033-R1

3 AS-Display Beat Header- SILKSCREEN HP-35-FPO45-RD Refer to arder requirement
4 Display Back Panel HP-FP-42-R0

5 Flange Mut M5-Stainless HF 10264 4

] Spring Lock Washer M4- Stainless HF 10754 ]

7 Flat Washer M4- Stainless HF 10858 2

8 Bution Head Socket Screw M4 x15- Stainless | HFD4058 =]

] PCBA, FB44W 4-Digit 7 Segment 2.3in FB4W 1

WHITE Display

10 | Button Head Socket Screw M4 x12- Black HFD404 4

11 Pan Head Phillips Screw #8x1/2" - Stainless | HF4202B 2

12 | AS-High Score Header- SILKSCREEN HP-35-FP113-RD 1 Refer to order requirement

129

PARTS LIST
ITEM DESCRIFTION PART NUMBER aTy
1 AS-Display Pansl Board HP-AS-020-R1 1
2 Display Back Panel HP-FP-042-R0 1
3 ASW-Back Cowver Win Ticket- COATED HP-FC-0B2-R0D 1
4 | AS-Display Win Tickets- SILKSCREEN HP-E5-FPD44-R0 1
5 | PCBA. FB44W 4-Digit 7 Segment 2 3in WHITE Display | FB44W 1
g Bution Head Socket Screw M4 x15- Stainless HFO4058 a
7 Bution Head Socket Screw M4 x12- Black HF D404 4
8 Spring Lock Washer M4- Stainless HF 10754 a
2 Flat Washer M4- Stainless HF 10658 a
10 | PanHead Fhillips Screw #3x 172" - Stainless HF4002B a
11 Flange Mut M5-3tainless HF 10264 4




DISPLAY PANEL ACCURACY ASSEMBLY

DISPLAY PANEL SPEED ASSEMBLY

PARTS LIST
ITEM DESCRIPTION PART NUMBER amy

AS-Back Cover Side Display Header- COATED HPF-FCASW-080-R0 1
2 | Side Display Back Panel HP-FP-I47-R0O 1
3 | AS-Display Accuracy- SILKSCREEM HP-55-FPOS0-R0 1
4 | AS-Panel Side Display RH HP-AS-FWI41-RH-R1 1
5 | Back Cover Side Display Brackst- COATED HF-FC-117-R0 1
G Button Head Socket Screw M4 x15- Stainless HFO4058 8
7 | Button Head Socket Screw M4 x12- Black HF D404 4
g Spring Lock Washer M4- Stainless HF 10754 8
@ | Flat Washer M4- Stainless HF 10658 8
10 | Flange Mut M4- Stainless HF 10254 1
11 | Flange Nut M5-Stainless HF 10284 4

PARTS LIST
ITEM DESCRIFTION PART NUMBER amy REMARKS
AS-Back Cover Side Display Header- COATED HP-FCASW-000-R0 1
2 | Side Display Back Panel HP-FP-047-R0 1
3 | AS-Display Speed_MPH- SILKSCREEN HPF-55-FFP048-R0 1 Refer to order requirement
4 | AS-Pand Side Display LH HP-AS-FWI41-LH-R1 1
5 | Back Cover Side Display Bracket- COATED HP-FC-117-R0 1
[} Flange Mut M5-3iainless HF 10264 4
7 | Spring Lock Washer M4- Stainless HF1075A 8
a2 Flat Wazher hM4- Stainless HF10858 8
9@ | Buttom Head Sockst Screw M4 x15- Stainless HFI4058 8
10 | Button Head Socket Screw M4 x12- Black HFO404 4
11 | Flange Mut M4- Stainless HF 10254 1

130

(]

AS-Display Spesd_KMH- SILKSCREEN

HP-SSFP111-R0

Refer to order requirement




HEADER/MARQUEE FRONT DISPLAY ASSEMBLY

PARTS LIST

1

0

HP-ASSY-105-RD
HP-ASSY-83-R1

-0
HP-FP-056-R0

HP-FN-045-R1

HP-FP-050-RD

HFDS11A
HFOSDAC

FO404

HF 10684
HFOSDTC

(=]

o

o

O

'

[T

u

o

E

E

@
i -,D.r i

%
" Elx i
8|8 HEIFTE:
w | % m| = A ¢
W | Wy — [ iy
& HE: EIEE

i = m

i |2(2 Aol EE glnlh| 8|28
1k MR mm&m.mm
MEEIEIREEIFIELE
18 HEIHEIE R E1ME:
Ll ofleld|d _._..mamnm
L m.m._.m__dd MﬂdWrd
m E|E|m|d|d|m|m sla|2|F|E| s
mmmmaﬁmm 20%#|3|9|4
v.u.kk..eennuu_uuunmuWn
AEEIEI I I R R R
A ([ |@|@|w | DT |@|d|L|k|(=|(d|d|k|d
— | e o | | o @ @ |D|T|E|D =22

131



HYPER PITCH HEADER ASSEMBLY (MARQUEE)

PARTS LIST

132



Disclaimer

OPERATOR, PLEASE NOTE

By accepting delivery of and placing this hardware and licensed software into operation, the
Operator represents and warrants that it will only operate the hardware and licensed
software provided by LAl Games in compliance with the regulatory requirements of the
country, state, and/or municipality in which the hardware and licensed software are used
and/or operated. LAl Games has provided this hardware and licensed the software only for
legitimate and legal use, and any use of the hardware and licensed software in a manner
that violates any laws of the country, state, and/or municipality in which the hardware and
licensed software are used and/or operated is wholly unauthorized and shall be at
Operator’s sole and complete risk.

Operator assumes any and all risk and liability for any civil or criminal legal claims or causes
of action arising from the unauthorized use and/or operation of the provided hardware and
licensed software, such improper and unauthorized use specifically including, but not
limited to:

(a) Operating or allowing the operation of the hardware and licensed software in a
manner that violates the laws and regulations of the country, state, and/or
municipality in which the hardware and licensed software are used or operated;

(b) Assembling or causing the assembly of the hardware in a manner not authorized by
or disclosed in this manual;

(c) Any tampering with, changes to, or modifications of the licensed software that occur
after the software leaves LAl Games’ factory that is not made by authorized LAl
Games personnel and that is directly or indirectly caused by Operator; and

(d) Any tampering with the computer chip/electronic programmable read only memory
(EPROM) by or on behalf of Operator that directly or indirectly causes the tamper-
indicating holographic seal on the computer chip/EPROM to be broken or damaged
in any way.

LAl Games shall have no liability related to such improper and unauthorized use and/or
operation of the hardware and licensed software, and Operator shall indemnify, defend,
and hold LAl Games harmless for any claim or cause of action brought against LAl Games
arising from Operator’s or Operator’s representative’s improper and unauthorized use
and/or operation of the hardware and licensed software.

Any improper and unauthorized use shall completely and totally void any and all warranties,
both express and implied, of the hardware and licensed software provided by LAl Games.

133



Disclaimer

Operators should understand that some health conditions and physical restrictions can
increase a player’s chance of injury while playing arcade games. LAl Games accepts no
liability for any injuries to persons or damage to property while playing our machines.

WARRANTY

LAl Games warrants its manufactured products for a period of 3 months inclusive of parts and labor
from the date of sale.

LAl Games exclusive obligation is to repair any item with any defects as a result of faulty
workmanship or materials, providing the defective item or items of equipment are returned
to the LAl Games distributor from which the machine was purchased.

LAl Games shall have no obligation to make repairs necessitated by negligence or
interference to any component by any unauthorized personal. This will automatically void
any existing warranty.

IF MAKING A WARRANTY CLAIM:

(a) A copy of the sales invoice must accompany the claim.

(b) To and from transport and freight costs are not covered by the warranty.

(c) Warranty is not transferable with the sale of a machine from one owner to another.

Contact Us
Sales and Enquiries: sales@laigames.com
‘ Technical Support: ~ support@laigames.com

MES Website: laigames.com

Parts Website: parts.laigames.com

[ UKAS |

MANAGEMENT
SYSTEMS

0043

Cert No. 17460/A/0001/UK/En

134



